NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

DWNERS MANUAL

International

Hopper Cooled
12 to 22 and 3 to 5 H.P.
Model “LB” Engines

{Gasoiine or Kerosene)

~ This manual contains information which will be valuable to you
during the entire life of your engine. It includes operation and
maintenance information, and a parts list. Rely on your manual
for operating and maintenance information . . . and rely on
your International Harvester dealer when in need of skilled

mechanical service or genuine |HC service parts.

INTERNATIONAL HARVESTER COMPANY

180 NORTH MICHIGAN AVE. CHICAGO 1, ILLINOIS, U.S.A,




TO THE ENGINE OWNER

Please accept our congratulations on your investment in an Inter-
national Harvester engine. We feel sure you will obtain from this machine
the economical and superior performance it is designed to give. It is
certain that you will derive a large measure of personal satisfaction from
operating it.

Years of engine manufacturing experience and actual contact with
problems in the field have been combined with advancements in engineer-
ing and metallurgical science to produce all the features and refinements
built into your engine. Properly adjusted, operated, and maintained,
this engine will respond to every reasonable demand you make upon it
and give you reliable service for years to come,

The purpose of this Owner's Manual is to explain maintenance
requirements and routine adjustments which are necessary for the most
efficient operation of your engine. To protect your engine investment,
study your Manual before starting or operating your engine.

If you should need information not given in this Manual, or require
the services of a trained mechanic, we urge you to use the extensive
facilities offered by the International Harvester dealer in your locality
Dealers are kept informed on the best methods of servicing and are
equipped to provide prompt, high-class service in the field or in an up-to-
date service station.

Dealers carry ample stocks of essential genuine IHC paris. These
dealers are backed in every case by the full facilities of a conveniently
located International Harvester branch.

When in need of parts, always give the International Harvester dealer
your engine serial number. We suggest that you write this serial number
in the space provided below, for ready reference when parts are required.

Engine Serial No.

(Stamped on plate above cylinder head)
* * *
It is the policy of International Harvester Company to improve
its products whenever it is possible and practical to do so. We
reserve the right to make changes or add improvemenis at any

time without incurring any obligation to make such changes on
machines sold previously. o

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



CONTENTS
Page
Description Ni.
Before starting the engine . . . . ¢ « + ¢ ¢« ¢ « 4 ¢ o« o ¢ o o 2
Belt pulleye. v ¢« o o ¢« o ¢ o ¢ o o o o a4 s o 8 e s e s e e e e e 6
Cold weather operation . « .« ¢ ¢ ¢ ¢ o ¢ o o o o o o s o = o o & 2
Engine speed control lever . . « « o ¢ ¢« « o o o o o o o o s o S
Flywheel o o o o« o v o v o ¢ o o o o o o o o s oo o o o o o o 6
Heat regulating valve. ¢« « o ¢« ¢ v ¢ ¢« ¢ o o & o o o o o o o o 5
LUbTication. « « v & ¢ 4 4 e 4 e e 4 s e e e e e e s e e & e 7
Magrnebto. « o o o o« o o o o o o o s o o o o s o o o o o o 0 o . 10, 11
Operating kerosene engine on gasoline. . . « « « ¢« « « « « o « & 5
Spark PLUES. o « o o o o o o o o o o o o o s s o o s o o o o o 9
Special equipment. « o« ¢ ¢« ¢ ¢ o o ¢ 4 e 4 e 0 e s e e e o o s 28
Starting the gasoline engine . ¢« o« ¢ o ¢ o o o o o o o o o o o o )
Starting the kerosene engine . . « ¢« o o o o o o o o o o o s o 4
Stopping the engine. . + ¢« ¢ ¢ ¢ ¢ ¢ ¢« ¢ o ¢ ¢ o o o o o o o o 6
Storing and housing. . « « « o ¢ « o « o o o o s o o o o o o o 13
Suggestions for checking trouble . ¢« . ¢ ¢ ¢ ¢« ¢ ¢ ¢ o ¢ o o o . 12
Valve CleaTanCe. « '« o o o o o o o o o s o o o o o o o o o o o 6
Valve oiler adjusting SCrewW. . o« « + o s o o o o o o o o o s o & 8
Note:- The instructions in this manual are for both Gasoline or Kerosene

Engines, except where otherwise specified.

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



IMPORTANT

This engine has been designed to be one of the safest engines for oper-
ation inside of a building. The fuel tank is below the carburetor to
eliminate any possibility of fuel leakage from fuel lines or carburetor.
We suggest, however, that you obtain a permit from the insurance company
whenever engine is installed in an insured building.

BEFORE STARTING THE ENGINE

All oil is drained from the crankcase, and the water is drained from the
hopper when the engine is shipped.

Fill the crankcase to the top of filler boss (see ref. no. 2, Illust. 3)
with the proper grade of o0il for the prevailing temperature (see table on
.page 7.)

See that the crankcase water drain plug (see ref. no. 11, Illust. 1) is in
place and tight, then fill hopper to within 3/4" of the top with clean
water. TUse soft or rain water, if possible, and keep hopper well filled at
all times. In cold weather engine can be started easier if hot water is
used. :

The hopper capacity for the 1-1/2 to 2-1/2 H.P. engine is approximately
2-1/4 U.S. gallons and for the 3 to 5 H.P. engine it is approximately 4
U.S. gallons.

On gasoline engines fill the fuel tank with clean gasoline. On kerosene
engines fill the fuel tank with clean kerosene and fill the gasoline (start-
ing) chamber in the mixer with clean gasoline. Caution: Never fill fuel
tank while engine is running.

Because the fuel consumption of this engine is very small, a high test
gasoline 1s a good investment especially in cold weather. Trouble can be
avoided if the fuel is kept free from water and dirt. Keep your supply of
gasoline ir. a closed container so the more volatile portion does not
evaporate. The fuel tank should be removed and cleaned out at least once
a year.

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



STARTING GASOLINE ENG INE

Open the gasoline needle valve 1/3 to 1/2 of a turn.

Grip the crank about 1" from the flywheel and when cranking keep tension on
hand away from the flywheel.

Press down on choke valve and crank engine two complete revolutions, then
release choke. Crank till it is on the compression stroke, then give the
crank a quick upward flip. If engine does not start after a few cranks,
cnoke again. Do not choke the engine too much or you may flood it and cause
hard starting. As soon as engine starts to run, adjust needle valve to give
the smoothest operation. After engine i$ hot readjust needle valve. Ex-—
cessive fuel will cause the engine to run uneven and smoke, not enough fuel
will cause the engine to run uneven and backfire.

If engine becomes flooded, spark plug should be removed, cleaned and rein-
stalled, then crank engine with the fuel completely shut off, until it starts
to run.” Adjust the gasoline needle valve to best operating position.

If the engine has been flooded it is a good policy to pour about one table-
spoonful of oil into the cylinder through the spark plug opening before
replacing the spark plug.

When starting a hot engine, do not use the choke, but close the needle valve
one-fourth of a turn from the regular operating position.

\_,‘

f “ m

-

\\\t

tllust. | - Gasoline Engine

Index to reference nos., on illustration.

f.
ﬁg_ Description

Water hopper cover {Special).
Gasoline needle valve.

Fuel pipe.

Fuel tank filler cap.

Serial number.

Timing notch (in side plate).
Speed control lever.

Timing (D.C.) notch.

Starting crank handle.

Choke valve. .
Crankcase water drain plug.

HOO@O~I0U i NN

i

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



STARTING KEROSENE ENGINE

This engine is started on gasoline and must be run on gasoline until it is
hot enough to run on kerosene.

To start on gasoline, close the kerosene needle valve and open the gasoline
needle valve 1/3 to 1/2 of a turn. See that heat regulating valye at the
exhaust outlet is in the correct position. (See "Heat Regulating Valve on
Kerosene Engines" on page 5.) It is not necessary to change this valve once
it has been correctly set, except for extreme differences in temperature,
load or fuel. Press down on the choke valve and crank the engine two com-
plete revolutions, then release the choke valve. When cranking the engine
grip the crank about 1" away from the flywheel and keep tension on hand away
~from flywheel. ©Now, crank the engine until it is on the compression stroke
and then give the crank a quick upward flip. If the engine does not start
after a few cranks choke again. Do not choke the engine too much or you
may flood it and make it hard to star+

Index to reference numbers
on illustration. '

No. Description

1 Heat control valve retainer
plate.

Fuel tank filler cap.

Fuel pipe.

Kerosene needle valve.
Gasoline (starting) needle
valve.

Choke wvalve.

Gasoline chamber filler cap.

Crankcase water drain plug.

OO BN

\

e l\\

N

I1lust. 2 - Kerosen> Engine

|

-

As soon as engine starts to run, adjust gasoline needle valve to give the
smoothest operation and allow the engine to operate on gasoline until the
gasoline chamber is nearly empty, then open the kerosene needle valve and
close the gasoline needle valve. Adjust the kerosene needle valve to give
the smoothest operation. Excessive fuel will cause the engine to run uneven
and smoke and not enough fuel will cause it to run uneven and backfire.

The warming-up time can be shortened by putting only enough water in the
hopper to cover the cylinder. After the engine is changed over to operate
on kerosene, fill the water hopper.

Gasoline must always be used for starting this engine, regardless whether

the engine is hot or cold. When starting 2 hot engine, do not use the choke,
but open the gasoline needle valve about 1/3 of a turn.

If engine becomes flooded the spark plug should be removed, cleaned and rein-
stalled and the engine cranked, with the fuel completely shut off, until the
engine starts to run; then adjust the gasoline needle valve to best operating
position.

If the engine has been flooded it is a good policy to pour about one table-
spoonful of oil into the cylinder through the spark plug opening before
replacing the spark plug.

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS




ENGINE SPEED CONTROL LEVER

Your engine is equipped with a governor which maintains constant engine
speed under variable loads. Speeds of from 600 to 1000 RPM can be ob-
tained by retarding or advancing the speed control lever. The engine
develops its maximum horsepower at the higher speed.

The governor has been correctly set at the factory and should not be
changed.

To get satisfactory service, do not overload the engine.
HEAT REGULATING VALVE ON KEROSENE ENGINES

Hot exhaust gases are circulated around the intake passage in the cylin-
der head of the kerosene engines, to bring the kerosene mixture up to
the proper temperature for efficient combustion. The amount of heat
circulated is controlled by the heat regulating valve at the exhaust
muffler (see reference 1, Illust. 2).

The heat regulating valve should be set as hot as possible without .caus-
ing excessive detonation (pinging or knocking). If excessive detonation
occurs under heavy loads or high temperatures, loosen two capscrews and
turn muffler counter-clockwise to a slightly colder position. After
turning heat valve to a new position, engine will have to run for about
15 minutes before the effect of the new setting can be noticed. After
correct adjustment has been made, tighten capscrews.

If the engine is running too cold it cén be detected by uneven running,
excess fuel consumption and crankcase oil dilution.

OPERATING A KEROSENE ENGINE ON GASOLINE

This kerosene engine is designed to operate with maximum efficiency on
kerosene. It can be operated on gasoline, but not as efficiently as the
gasoline engine.

When operating this kerosene engine on gasoline set the heat regulating
valve 1in the extreme "Cold" position. Close the gasoline valve in the
mixer and use the kerosene valve.

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS




6

T0 STOP GASOLINE ENGINE (see Illust. 3)
Close fuel needle valve, or short-circuit the magneto by placing a screw driver

or other metal object between the magneto short-circuiting terminal and magneto
frame. A wire can be attached to this terminal for a remote cut-out switeh, if

desired.

TO STOP KEROSENE ENGINE
Close the kerosene needle valve and open the gasoline needle valve. Operate the
engine two or three minutes with the speed control lever one-half open to empty
mixer of kerosene and fill with gasoline.

This will assure having gasoline in mixer for starting again. Then shut off
gasoline needle valve, or ground magneto terminal to frame.

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

Index to
reference nos.
on illustration

Ref.
No.

\ e

N -

Description

Crankcase oil
drain. plug.
Crankcase oil
filler plug.
Hand hole
cover plate.
Speed control
lever.
Magneto.
Short-circuit-
ing terminal.
Magneto breaker
cover.
Pulley.
Exhaust muf-
fler.

©
-

W N oo b W W

A-9956

ftltust. 3

VALVE CLEARANCE

The intake valve clearance is .006" to .008" and the exhaust valve clearance is
.008" to .010"™ when the engine is hot.

EXHAUST PIPE

In case the exhaust is to be carried to the outside of the building, a drain
should always be provided close to tihe cylinder head and slightly below the ex-
hsust outlet from the head. Use 45 degree bends or long radius elbows to make
the turns. The pipe should be increased one size, starting at the cylinder head,
and increased one size for every 10 feet of length.

FLYWHEEL

If the flywheel is to be removed, loosen clamp bolt at hub and tap flywheel as
close to nub as possible. Caution: Never strike flywheel rim to remove flywheel.




BELT PULLEY

If belt pulley has been removed and is being reassembled, or if a new
pulley is being installed, assemble the pulley with felt washer in
place.

The 6" pulley is standard equipment for the 1-1/2 to 2-1/2 H.P.: engine,
but pulleys varying in size from 3" to 14" are available as special
equipment. For the 3 to 5 H.P. engine the 8" pulley is standard equip-
ment and the same special pulleys as used for the 1-1/2 and 2-1/2 H.P.
engine are available.

LUBRICATION

The entire engine, including the governor, valve mechanism, and magneto
impulse coupling, is lubricated by the oil in the engine crankcase. Keep
0oil up to top of filler boss (see ref. 2, Illust. 3).

ENGINE LUBRICATING OIL

Engine lubricating oil shall be of well-refined petroleum oils, free from
water, sediment, and without admixtures of fatty oils, acids, soaps,
resins or any other substances not derived from petroleum. O0il shall not
corrode any metal used in engine construction. Also, engine lubricating
0oil containing additive products not necessarily derived from petroleum
but being of non-corrosive type, is satisfactory for use in our engines.

VISCOSITY OF RECOMMENDED LUBRICATING OILS

Air temperature 0il to use
Above 32° F. SAE-30
32° F. to 10° F. 20-W
Below 10°© F. 10-W

Refer to special instructions for "Cold Weather Operation™ on page 9.

Never test the oil level while the engine is running.

Drain the oil completely after every 120 hours of operation and refill with
new oil. Change oil after every 50 hours when operating under very dusty
conditions.

Always wipe off surface around oil filler plug before removing plug, so
that no dirt will fall into opening.

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



8 NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

VALVE OILER ADJUSTING SCREW

ITlust. 4

View shows gl) valve oiler adjusting
screw, and (2) crankcase water drain
plug.

The amount of o0il delivered to the valve levers and valve guides is con-
trolled by the valve oiler adjusting screw. This screw is set at the

{ac:o:y to give approximately three drops of oil per minute when the oil
s hot.

Whenever the valve housing is removed, inspect the valve oiler and if it
is not supplying approximately three drops of o0il per minute when engine
is running (oil hot), adjust it as follows:-

Loosen the jam nut, and turn the screw in (clockwise) slightly to
decrease the supply, or out slightly to increase it. Then tighten
the jam nut and check oil feed.

After an air cleaner attachment is applied in the field, be sure to check
0il leed and readjust if necessary. See instructions on page 36.



_ NOT FOR RESALE

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

COLD WEATHER OPERATION

If the engine is to be operated in temperatures of 320 F. or lower,
observe the following precautions:

Fuel System

Use only a high-test winter-grade gasoline for starting, and keep-your

supply in a closed container so the more volatile portion does not
evaporate.

Fill tne fuel tank at the end of the day's run to prevent moisture from
collecting in the tank.

Lubrication

Be sure to use the correct grade of lubricating oil in' the engine crank-
case as specified on page 7. ‘

Cooling System

When the temperature is likely to be 32° F. or lower, there is danger

of the water freezing in the hopper. To overcome this, drain the water
at the end of each run.

Filling the hopper with hot water will facilatate starting.

SPARK PLUGS

The recommended standard service spark plugs for this engine are the
Champion No. 1 Commercial or the AC-77.

The spark plug gap should be .028 to .032 inches.
Note: To remedy fouling or sooting, use a hotter (light service) spark

plug. To remedy pre-ignition and burning of electrodes, use a colder
(severe service) spark plug (see list of Spark Plugs on page 25).



10

NOT FOR RESALE e

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

MAGNETO

Your engine is equipped with a high-tension magneto, with automatic im-
pulse coupling, which is designed and built in accordance with the latest
ignition practices. A magneto of this type is used by Internaticnal
Harvester because our engineers have proved that it is superior from the
standpoint -of performance, long life, and trouble~free operation.

GREASING BREAKER MECHANISM AND CHECKING POINTS

Your magneto requires very little attention. It is important, however,
to keep the breaker arm chamber clean, as 0il on the breaker points will
cause rapid point wear. After every 250 hours of operation the breaker
point chamber should be inspected to assure that it is_clean. See that
the points are in good condition and have the proper clearance. If the
chamber is clean, no attention is necessary other than checking the
clearance of the points; but if the chamber is dirty, all parts must be
thoroughly cleaned. After cleaning, the points should be dressed, the-
point clearance checked, and the breaker arm regreased as outlined below.

To get at the breaker mechanism, remove the breaker cover, Pry the
breaker arm and anchor from the chamber and clean all parts. Inspect the
breaker points.and if necessary, dress them with a sharp fine file. If
the points are worn excessively, replace both points. Fill the recess in
breaker post with grease and pack a small quantity of grease in back of
the breaker arm rubbing block (see Illust. 5). See your International
Harvester dealer for proper grease to use.

Clearance should
be .01‘3"

Al ”/\:\/’@
el Wit i / (‘
2\

adjustable breaker
point

11lust. 5

Assemble the breaker arm, leaving the spring anchor projecting 1/8" to
3/16" out from end of slot so it is pushed into place by breaker cover.
Be sure the points line up when breaker arm is pushed into place. Check
the gap between the breaker points with the gauge furnished (see Illust.5).
The point opening should be _01l3" when the rubbing block is on the high
part of the cam. I1f gap is not correct, adjust it by loosening the screw
holding the adjustable point (see Illust.5) and moving the point up or
down until gauge slips snugly into opening. After proper adjustment has
been made, tighten the screw.




NOT FOR RESALE 11

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

MAGNETO - Continued

TIMING MAGNETO TO ENGINE

Magneto may be timed to engine by placing "D.C." mark on flywheel in
line with timing notch on side plate and inserting magneto into place,
with marked tooth of magneto gear held in line with punch mark on
magneto flange.

However, necessity of holding the magneto gear while assembling may be
eliminated by the following procedure:

Place flywheel in position shown in Illust. 64, then turn magneto gear
marked tooth to stable position shown in Illust. 6 and insert magneto in
its mounting hole so gears mesh. Then tighten the magneto screws
lightly so magneto can be rocked.

By tipping the magneto forward or backward, the magneto impulse coupling
can be made to trip exactly at the time the "D.C." timing mark on fly-
wheel is in line with timing notch on side plate. Then tighten the
magneto screws.

CAUTION: When checking tripping point of coupling, take a firm hold on
flywheel and move slowly so you do not pass the point of actual trip.
Never allow magneto impulse coupling to trip before "D.C." because there
is a possibility of engine kicking back when starting it.

Distance measured on Tim.mg r.xotch on
flywheel rim. engine side plate.

33/16”-11/2 to 2 1/2 engines
33/4” -3 to 5 engines

¢
Approx. 25°
_— D—
Center line _/\5
of punch —- % ~ @‘\‘“
mark on |
flange pilot.
Center line
of marked tooth
{1lust. 6 IMTlust. 6A
VView of magneto when rotor is View of engine flywheel in posi-
held in stable position by tion for assembly of magneto

magnetic field. with rotor in stable position,



12

SUGGESTIONS FOR CHECKING TROUBLE

Study the Problem Before Making Any Changes

If any adjustments are to be disturbed, the original setting should be
noted, so that this same setting may be restored in case the new ad justment

Joes not remedy the trouble.

Failure to Start:

Ho gasoline in mixer.

Fuel valve closed.

sidlxer choked too nuch.

Magneto grounded.

Kerosene instead of gasoline
in mixer for starting.

irreqular Speed:

Governor sticking, out of adjust-
ment, or worn.

Throttle shaft bent or out of
alignment.

Lack of Power:

Governor out of adjustument.
Exhaust pipe clogged.
Engine speed control lever not
advanced.
Air cleaner pipe clogged
(when used).

Overheating:

Insufficient amount of water.
Excess load.

Inside of cylinder head limed
up or clogged with dirt.

Excess carbon in the cylinder.

Missing and Backfiring:

Water in the fuel.

Air leaks around the mixer.

Engine not warmed up.

Red-hot carbon deposits in
cylinder.

Knocking:

Excess carbon in the cylinder.
Sticky valve or improperly adjust-
ed valves. ’
Loose piston pin, connecting rod,
camshaft, or crankshaft bearings.

Broken piston rings or loose
piston.

Lack of Compression:
Sticky, dirty, pitted or improperly
adjusted -valves.
Stuck, worn or broken piston rings.
Worn piston.
Leaky cylinder head gasket.
Excess Fuel Consumption:
Choke closed.
Air intake cap or air cleaner
clogged (when used).
Mixer adjustment too rich.

Lack of Fuel:

Fuel low in the tank.
Air vent hole in fuel tank filler
cap plugged.
Fuel valve closed or only par-
tially opened.
Clogged fuel strainer screen, or
fuel line.
Defective Ignition:
Wrong kind, old, cracked, dirty, or
poorly set spark plug.
Broken, loose or improperly con-
nected wiring.
Dirty, pitted, or improperly set
breaker points.
Breaker arm not free on its bear-
ing or the breaker arm spring
weax or broken.
iMagneto not timed correctly with
the engine.

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

Explosions in exhaust pipe often occur just after starting, due to first
charges not firing in cylinder and passing through into exhaust pipe, where
burning gases from first few explosions will ignite themn.




NOT FOR RESALE 13
———
FREE DOWNLOAD FROM WWW.OLDENGINE. ORG/MEMBERS/EVANS

STORING AND HOUSING ENGINES

When your engine is not to be used for a period of time, it should be
Stored in a dry and protected place. To leave equipment outdoors, exposed
to the elements, will result in materially shortening the life of the
machine.

The following procedure should be followed when your engine is placed in
storage and the lubrication precautions should be repeated every six months
thereafter. We also recommend caution to be practiced in starting an
engine that has been in storage (see tnstructions on the bottonm of the page)
1. Drain water from the cooling system.

2. After the engine has become cold, remove the spark plug and pour one
tablespoonful of SAE-50 lubricating oil of a good grade into the cylin-
der. Crank engine 2 or 3 times to distribute oil over the cylinder wall.
Replace spark plug.

3. Turn the engine with the crank until it is on the compression stroke
and leave it in this position. Both intake and exhaust valves are now
c105¢d,which prevents the entrance of any dust into the cylinder.

4. Plug up the ends of breather pipe and exhaust pipe.

5. Drain the fuel tank and clean out the mixer.

CAUTION: A gummy substance will form in the tank fuel lines, and mixer
if gasoline is allowed to stand in them for a period of time. These gum

deposits can be completely dissolved with acetone or a mixture of equal
parts of alcohol and benzol.

STARTING ENGINES THAT HAVE BEEN IN STORAGE
1. Remove spark plug and pour a mixture of one-half gasoline and one-half
light lubricating oil into the cylinder (two tablespoonfuls is enough).

2. Remove valve housing cover and flush valve and valve operating mech-
anism with the same mixture.

3. Crank engine rapidly until excess oil has been blown out of spark plug
hole. This operation will loosen any tight piston rings and wash old
gunmy oil from valves and piston.

4. Flush out crankcase with kerosene and fill with specified lubricating
oil.

5. Remove crankcase breather pipe plug, and exhaust pipe plug.
6. Install spark plug.

7. Fill water cooling system.

8. Fill fuel tank.

9. Start engine and let it run slowly; observe if any valves are sticking.
If so, pour small quantity of kerosene on valve stem until loose.

10. Assemble valve housing cover.

CAUTION! Do not operate at high speed immediately after starting.




14

PARTS LIST

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



NOT FOR RESALE 15
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

INTRODUCTION TO PARTS LIST

To aid in locating the various parts of this engine, the list is divided
into units as shown in the index below. Kach unit is illustrated with an
"exploded" view which shows the unit disassembled so that the parts wanted
may be readily identified. The reference numbers shown on the illustra-—
tion are merely to assist in locating the part in the list and should
never be used for ordering parts; always use the IHC Part no. which is
shown in the list accompanying the illustration.

Standard parts such as bolts, capscrews, lockwashers, etc., are listed with,
and indented from the part they attach, but are not a component part of
that plece. §Standard parts having no I.H.C. part number must be ordered
separately by size. Standard parts having I.H.C. part number must also be
ordered separately but may be ordered by their part number. The N.C. and
N.F. designations following the description on some of the standard parts
mean "National Coarse Thread" and "National Fine Thread."

INDEX TO UNITS

I

I

s s Page
Description No.
Alr intake. .+ o ¢ ¢ ¢ ¢t it e e e e e e et e e e e e e e 24
Camshaft. . . . ¢ ¢ v v i e e e e e e e e e e e e e e e 18 to 20
Comnecting rod. + v v ¢ & v v 4 v ¢ 4 o o o o o o o o e 18 to 20
CrankCase . « o v v v v 4 v 4 o o o o o o o o o o o 0 e e Pe. 20, 21
Crankshaft. . . & & & ¢ 0 i v v e e e e e e e e e e e e e e 18 to 20
Cylinder head . . o v v v ¢ ¢ v v v v v v v v e o e e e e e e 16, 17

Flywheel. . . . ¢ ¢ ¢ o i v v 6t e e e e e e e e e e e e e 18 to 20
Fuel tank . . . ¢ v ¢ o v v 0 vt e e e e e e e e e e e e e e 24

Govefnor and throttle shaft . . . . . ¢ ¢ ¢ ¢ ¢ v v v ¢ o o o & 22, 23

Magne to . . . . . . - - L] - L] - L L L . o . Ld L] - L . . L] L2 . L] 26 , 27
If[ixer - . . L] - L - - L] . . Ll - . L] L3 - - . L] - L] - L] . L] L3 - - 24
Muffler o o v v v v v i e e e e e e e e e e e e e e e e e e 1e, 17

Pistons and rings . . . . ¢ & v v v v v e v v et e e e e e e 18 to 20
Pulleys . . v v v v o i i e e e e e et e e e e e e e e e e 18 to 20

Side plates . . v & v v it vt h e e e e e e e e e e e e 20, 21
Spark plugs . . . 16,17,25
Special equipment 28

L]
.
.
L]
.
L]
.
*
L]
.
°
L]
]
.
.
.
.
L]
L
.
.
.
.

.
.
.
.
.
.
.
.
.
.
.
.
.
.
L]
.
.
[
1)
.
.
.
[

Throttle shaft. . . . ¢ ¢ ¢ ¢ ¢ ¢ v ¢ ¢ v v ¢ 6 ¢ o o o o o o 22, 23

Valve Se. . . . . . L] . . . . . . . . . L] . . . . . . . . . . . . 16 ’ 17




NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

16

CYLINDER HEAD, VALVES, SPARK PLUG AND MUFFLER

.H ce e o o o cA.h.ﬂ.go nmm N e o = o o o oONHmoH@.P,Q
G 03 ¢ I07) u¥/1-1 4800° ‘I93JTT @ATRA| T B8L322 a 64282
Qwﬂ..ﬂnm QQHQ .mu.mw,mm ouAmDvO es s e DRSS IR} 2 o o o o o = cQ.N..HmunNrO .
4 * 43/1 €sasysem HOOT |reccctet | ettt uGC  fI83JTT 9ATBA| d 8L32S q 8L38S 2
# e o o e o oBN\Hlm x N ¢ o 0 . o@N.ﬂWon>o
<0°N vg/1 ‘meaos dep ettt seereete w@00° ‘I83JTT 9ATBA| Q LLISC a LL32e
2 * (£11n 4H 3/1-2 02 . 3 e e s s J93JTT 2ATBA| 4 SP6LI d sveLs
N\HIH -NC.HV :q\H‘MN f ¢N H ) ) ) OQI ) ‘ ‘Olz e e & 8 0 0 e 0 8 @ & 8 8 LI 3
oooz N\H N;w.HOm Qmo ee e s e o o0 evseescese —-ﬁ\.ﬂ PﬂHﬁH Emﬂ onm
1 * * gBaATRA pu® SopPTN3 1 o et uw/2 X 0N
aAaTeA ‘pnas foTg90aul uwP/1 ‘m8Ios 3es .
Y3 TA DRy JBPUTTAD|Xd 8LI6 Xd 326 quiod au0d SS8TPBOH [ "
1 « + + + +g3pIN3 2ATEA T e o ¢ + < + gojEINda
pue pn3s ‘ar33oqul . ULTM 9qny JOTTO 9ATBA| VA I3LT9 | VA 33419 g
UATM pesy JIApuTTLD|Xd 84LI6 Xd gv36 | T + « + ad1d JOTTO 8AT®BA| T TOPIO a G9029 T
. G 03 ¢|dH %2 0% T | *oN §*piboy dd ¢ 03 ¢|dH %3 03 ¥1 *oN
omwmm uot3dIossq B s aTes o T o | Cton uoT3dIosed I5qWON 3384 0 B T |"JoU
qa/697V

18

c.m 63 w,m L8 9% m_« ﬂm

R
AT
.\\\
\\\“m“o$
S e—
<

SITTTTeS



17

CYLINDER HEAD, VALVES, SPARK PLUG AND MUFFLER - Continued

SNVAT/SHIGNINW/OHO IANIONIATO MMM NOH4 AVOTNMOA 3344

FTVS3Y 404 LON

*8010428 ]1D139ds J4O) S§Fni1d yuvds Jo 1811 4O GZ @asvd 283 - x

~ o~ o~ o~ ~ e A

PN N HHAd

e o o o o o o

Teutwaa]
* 39¥sB3 FursSnoy aaTep
*HOTM adid JoTTO 8ATEA
* * *youdam 3nid Maedg
* ¢ * * * 83ned jquiod
Jayeadaq pue Snyd yaedg
° * *j39ysed 8nyd waedg
(ed£3 ysng)
TeUuTWI®} 31qe)
(8°TAd8s paepuess
J0J Teuol3do) L,
.oz .o v ‘3nyd Haedg
o * (80TAJ®S pae
~Puels JI03 TeUOT3dO)
TeToJaumo) T °*ON
uotdwey) “‘Inyd Naedg
* *J03BINSUT puUeR quUaU
-90JI0JuTal ‘sSTeuUTWIL]
UaTm 81qed 3Inyd yaedg
* * * JOjBINSU] TBUIW
|nmu wanmo 8nyd Jaedg
*3utads
pmmnm J9ADT SATRA
« o c . eney
=¢\H ‘gnu wel -xey
ottt wg/T X 0N
ub/1 ‘meaos jes
qutod TeAO Ssaipeay
* ¢ J30owds pue aAaaTS
1JBUS JSAST SATEBA
* 3nyd pue 9197
U3TM 3JBUS JOAST SAT®RA
* ° *3JBUS JI9AST S9ATEA
pﬁwm 3JBUS JOAdT 2ATEBA
* ottt w9T/L ‘8ntd
pmmzm JOAST BATEA
e« e e e o CHQ
*Jaute}sd 3Jutads aaTep
*Ja2ute3ad Jurads oATeyp
* 8utads saATeEp
* *JouTeleI 3TAJ 9ATEp
*379J WA3S SATERA
* * * 3783 apInd aaTep
e e o o . omﬁu.ﬂsw ®>H.N>

e e o e

¥361

SeT29
L8139
S96¥%S

QK

v

$9089
Sove

A Tma A

163L2

va ¥6S19

Vad 0L93¢

Xd 29462
A 26321
a 1vsve

9e¥8T2

LLE30T
Xd G621

Xd 88¢T2
a 88¢19
a 68219

H 83392

30TeT-1
a 87162
Vd LPT6Z
a L6eT19
a eecT9
a 8e6g1o
Hd 6416

¥36T

G212
L9039
S96%9

¥9059
sove

A mA AAAH

16342

¥a $6ST19

¥4 0L93¢

Xva LSg83g
A €632T

a 1v¥sva
929813

LL230T
Xd 29039

X 882T9
a 88219
d 682T9

H 8339¢

30T8T-1
a syiec
va L9162
a LegT9
a 66219
a 86219
Hd 29736

ov
SP
144

44
3%

TP+

oy
6e
Le

o¢

14
ve
2e

32

e
o¢
63
83
L3
93
a3

~ o~ N N ~ = A HAHAA AAAAA Al A o

e« o ¢ o e o+ e

*3JI9sut
3BO9S 9ATBA 3SneyXy
e ¢ o o e s s e .MSHQ
3JBUS dATeA OT330ayg
* g *ON ‘asysem Yoo
T wb/T X 3e-5 ‘oN
‘Moa0s pway punoy
Tttt m>am> 9T3304yy
o s s sse o ¢ ugd
dojs eATeA 8T330Jyug]
ottt o3Jeys aT3jouayg
* * o s . .®>H.m> Q@HQH
*dATBA JSnBYUXY
* ¢ cajeTdwod ‘xaTIIn
j1xoddns
aTaeo 3dnTd yardg
* 39¥sed pewoy JOpUITLA)
. . vzpm mﬁamzoz OATEA
o o . AUHQMV Is
-dumq maﬁg hmaﬂo 9ATEA
D0 tu9T/§ fanu 3utm
.. * * adtdutreap
Y3T# 3UuTsSnoy aATep
* * * * sayeyuyl ‘puey
1Y3Ta “asasT aaTeyp
* * * * gsneyxe ‘pumy
1J8T “19A9T aATEB)p
*4NU Y3IM M3IOS
mnapmdnvm JOADT 3ATEBA
. s e e e+ egen
:mﬁ\m uﬂm wel -xof
. * * MOJDS
mcﬁpmsmvm IBAST 2ATEA
<+ e e e e s e enyag
zms0hp TIO J9AST 8ATEA
* ¢ * sadid pue
y3noay 1o ‘1eyoeIq
3Jeys JsA2T 9ATeA
* poJ uysnd aafep

® e e e o o o

a o816
av64L3

e s e v e e

LR A A Y

a 96563
a 86563
a zo9ez
a v3699
a 00963
d 60963
a S8643
0d 68663
a vsess

¥a 20%T9

a 1e¢eo
d 3816

a 1816
LT3GT-X1
LI28T-1
a v6219

Xd 06219
a 10963

d 19039
a 3veis

e s e e

* e s e s

92TST-1
d 1v643
a oveLa
a 23699
a 27642
a LG643
d G8643
g0 69643
a v66.43

a 4i8g8c9

tev o e

a 0egeo
a vvze
a ¥vae
L13ST-X1
LT3ST-1
a v6219

Xd #9029
a 9%6L3

3
33

s e

02
61

81

LT
91
ST
14!

2T
31

1T
0T




18

CRANKSHAFT, CONNECTING ROD, PISTON, FLYWHEEL,
CAMSHART AND PULLEY

&
&
é&
Q}
QO
S
N
Vy@ &
& &
& &
$©
Y

=

i

@ ———
=

H |
15 16 17 18 1

B-1577
‘14
Ref. I H C Part Number - ) No.
No. | 1% to 2% HP|3 to 5 HP Description Req 'd.

(27937 D 29563 D | Piston pin, standard. . . . . . . . 1
1|4 31168 D -| 31171 D Piston pin, .003" oversize. . . . . 1
31169 D 31172 D Piston pin, .005" oversize. . . . . 1
L 21170 D 31173 D Piston pin, .008" oversize. . . . . 1
[ 3574 DX 3861 DX |Piston with rings, standard . . . . 1
3575 DX 3862 DX | Piston with rings, .005" oversize , 1
3576 DX 3863 DX |Piston with rings, .010" oversize . 1
3577 DX 3864 DX {Piston with rings, .020" oversize . 1
3578 DX 3865 DX |Piston with rings, .030" oversize . 1

39388 DX 3945 DX |Piston with rings, 8000 ft. alti-
tude (Special) o o v o« « o o o o 1

2 1< 3947 DX 3951 DX |Piston with rings, 8000 ft. alti-
tude (Special) .005" oversize. . . 1

3948 DX 3952 DX |Piston with rings, 8000 ft. alti-
tude (Special) .010" oversize. . . 1

%949 DX 5953 DX |Piston with rings, 8000 ft. alti-
tude (Special) .020" oversize. . . 1

3950 DX 3954 DX | Piston with rings, 8000 ft. alti-
L — tude (Special) .030" oversize. . . 1
3 27935 DAX| 29561 DAX|Connecting rod bushing (set of two) 1

(Continued on next page)



NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

19

CRANKSHAFT, CONNECTING ROD, PISTON,

CAMSHAFT AND PULLEY - Continued

FLYWHEEL,

Ref. I HC Part Number No.
No. [ 13 to 23 HP|3 to 5 HP Description Req'd.
" 27938 D eevees.. |Piston pin set screw. . . . . . . . 1
4 cecesann chcenane Lock washer, 5/16". . . . . . . . 1
1 ..... ... | 29562 D |Piston pin set screw. . . . . . . . 1
ceeesans cesscene Lock washer, 3/8" . . . . . . . . 1
[ 27916 D 29615 D |Connecting rod and cap. . e e e 1
27916 DX | 29615 DX |Connecting rod and cap with bear-
) ing, bushing and cap screw lock. . 1
5 ceceeoes cecsecas Cag screw, 3/8" N.F. x 1-1/2"
or 3 to 5 HP only) . . . 2
........ ceneeens Cap screw, 5/16" N.F. x 1- 1/4"
9 (For 1-1/2 to 2-1/2 HP only) . . 2
28014 DAX | 29611 DAX|Connecting rod bearing, standard
(two halves) & ¢ o o« o o o« o & « & 1
28015 DAX | 29612 DAX|Connecting rod bearing, .005"
6 | 4 undersize (two halve55 e e e e e 1
28016 DAX | 29613 DAX|Connecting rod bearing, .020"
undersize (two halvess e e e e e 1
28017 DAX | 29614 DAX|Connecting rod bearing, .025"
! undersize (two halves) . . . . . . 1
71 . 27936 D 29560 D Connecting rod -cap screw lock . . . 1
3579 D 3907 D |Compression ring, standard. . . . . 3
3580 D 3908 D Compression ring, .005" oversize. . 3
8 |9 3581 D 3909 D Compression ring, .010" oversize. . 3
3582 D 3910 D Compression ring, .020" oversize. . 3
., 3583 D 3911 D Compression ring, .030" oversize. . 3
[ 3584 D 3912 D |0il ring, standard. . . . . . . . . 1
3585 D 3913 D |(0il ring, .005" oversize. . . . . . 1
9 1< 3586 D 3914 D |0il ring, .010" oversize. ! . . . . 1
3587 D 3915 D |01l ring, .020" oversize. . . . . . 1
, 3588 D 3916 D 0il ring, .030" oversize. . . . . . 1
([ 3554 DAX| 3866 DX |Flywheel with handle. . . . s e . 1
cvcteccns 6646 DX |Flywheel with handle (Special for
high mounted engines) (Handle
location rotated 180° from that of
3866 DX) . .
10 | < 8863 DX | eeeenen . |Flywheel with handle (Special with
dual V-belt grooves) . . « « .« . . 1
ceeseces ceseccos Carriage bolt 1/2% N.C. x
3-1/4" (for 3 to 5 HP only). . 1
eeescaes ceeenvas Carriage bolt, 1/2" N.C. x
2-1/2" (for 1 1/2 to 2-1/2 HP
only). . . e e e e e e 1
cecaeven cecceens Hex. nut, 1/2" N C. e e e e e . 1
\ c e e s e e o e 00 s 000 LOCk washer, 1/2 - . . . . . . 1
11 L-15109 L-15109 Flywheel handle pin « « ¢« ¢« ¢ « « 1
12 L-15181 L-15181 Flywheel handle spring. . e o o 1
13 27998 D 27998 D Fl;wh?el handle pin expansion plug,
5 16' - - L] - L] - . . . L] . . 1
14 27935 DB | 27933 DB (Flywheel handle e e e o o » o« o . 1
15 27999 D 29586 D Crankshaft oil seal felt washer . . 1
16 | , 52931 D 52975 D |[Crankshaft oil seal . . . . . . . . 1
1 28010 DA | 29578 DA |Camshaft bearing, standard. . . . . 2
28011 DA | ..e.. Camshaft bearing, .005" undersize . 2
17 | sosseee 29579 DA Camshaft bearing, .010" undersize . 2
28012 DA | 29580 DA |Camshaft bearing, .020" undersize . 2
28013 DA eseseses |Camshaft bearing, .025" undersize . 2
L seeveene 29581 DA |Camshaft bearing, .030" undersize . 2
[ 28010 DA 29574 DA |Crankshaft bearing, standard. . . . 2
28011 DA seoveanse Crankshaft bearing, .005" undersize 2
18 |4 secssees 29575 DA |Crankshaft bearing, .010" undersize 2
28012 DA | 29576 DA |Crankshaft bearing, .020" undersize 2
28013 DA esseses. |Crankshaft bearing, .025" undersize 2
L sececces 29577 DA |Crankshaft bearing, .030" undersize 2

Continued on next page



20

CRANKSHAFT, CONNECTING ROD, PISTON, FLYWHEEL,
CAMSHAFT AND PULLEY -~ Continued

Ref. I H C Part Number No.
No. [ 1% to 2% HP|3 to 5 HP Deseription Req 'd.
3560 DB | +ec..... |Camshaft gear 538 teeth{. c e e e 1
36502 D | cecaaaaa Camshaft gear (38 fteeth
(Special silent - used only where
19 power required is not over 2 HP). 1
cessanes 55349 D |Camshaft gear §48 teeth). . . . . 1
csesanns 36503 D Camshaft gear (48 teeth
(Special silent - used only where
! power required is not over 3 HP). 1
20 27919 DB 29618 DA |Crankshaft. . .+ v v & o ¢ ¢ o o « » 1
27919 DBX | 29618 DAX|Crankshaft with pinion. . . . . . . 1
o1 13070 D eeeseess |Flywheel key QWOodruff No. 127) . . 1
cecenees 13058 D |Flywheel key (Woodruff No. 29). . . 1
o0 { 27932 D eeeeee.. |Crankshaft pinion (19 teeth). . . . 1
eseccsas 29585 D |Crankshaft pinion (24 teeth). . . . 1
4710 D ceeesees |Crankshaft pinion key (Woodruff
23 NOw 15)e o o o« o o o o o o o o o 1
....... . | 29822 D |Crankshaft pinion key (Woodruff
N0¢ E) . . . ] . . . . . . . . . . l
o4 4710 D eeece... |Camshaft gear key (Woodruff No. 15) 1
ceesess | 29822 D |Camshaft gear key (Woodruff No. E). 1
25 27915 D 29616 D Camshaft. « « « ¢ ¢ ¢ ¢« ¢« v v v « & 1
26 52931 D 46976 D Camshaft oil seal . . . . . . . . . 1
27 27999 D 29587 D Camshaft oil seal felt washer . . . 1
3589 D 3589 D |Pulley, 4" dia., 5" face (Special). 1
3590 D 3590 D |Pulley, 3" dia., 5" face (Special). 1
3591 D 3591 D |Pulley, 5" dia., 5" face (Special). 1
3592 D 3592 D |Pulley, 6" dia., 5" face (Standard
for 1-1/2 to 2-1/2 HP) (Special
for 3 to 5 HP) v ¢ v ¢ ¢ ¢ o o o W 1
28 | { 3593 D 3593 D |Pulley, 7" dia., 5" face (Special). 1
3594 D 3594 D |Pulley, 8" dia., 5" face (Standard
for 3 to 5 HP) (Special for 1-1/2
to 2=1/2 HP) . . v v v v v v v . . 1
5047 D 5047 D |Pulley, 12" dia., 6" face (Special 1
5048 D 5048 D Pulley, 10" dia., 6" face (Special 1
5256 D 5256 D Pulley, 14" dia., 6" face (Special 1
29 28018 D 28018 D Pulley key;5/16" x 2-1/2" . . . . . 1l

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

>3 P

2
TS

& \\\\\\\\\\\\\\\\\\:: ‘\\\\‘\\\\\\\
<< -

\_ AN

=

e ——————————

e




2l

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

NOT FOR RESALE

CRANKCASE, SIDE PLATES, AND SKIDS

Ref.
No.

I HC Part Number

1% to 2% HP

3 to 5 HP

Description

No.

Req'd.

B I

o e @

11

12

13
14

15
16

28005 D
17562 D
£8004 D
13053 D

e o s 000900

~ 5265 DX

o e e 00000

oo e 0o e 000

LA PRI

® o % 0908 00

28003 D
(28007 DA

.

e e e s 0 e 00

1o

31164 D

G 3472
5559 DCX

¢ o000 0o

42844 V
("~ 28006 DA

® e 00000
¢ e o000 00
e e e v 0000
L W ]

® 0 0000900

® e 60000

r

[ NN

27984 D
13053 D
28001 D
£8000 D

® o 00 b0 0 e

3573 D

29591 D
17562 D
29592 D

29564 D

e s 000000

5266 DAX

e e 9000
* @ 0 ¢ 0 000

29590 D’

29746 DA

LRI BC R B I )

e 00 e o0

® 6060000

31164 D

29588 D
9193 DX

» e 800000
LI B BB N
LIS B A

42844 V

® o 0 @ 00 0

® e o 00 00

® e e e 00 0
® o e 908 0900

29745 DA

29582 D
29565 D
58001 D
28000 D

® e 00 e 00

3573 D

Side plate breather pipe.
Expansion plug, 1". . . .
Crankcase breather pipe .
Expansion plug, 1-3/8". .
Expansion plug, 1-8/18" .,

Side plate with plugs, bear-

ings, gasket and oil seal.
Cap screw, 3/8" N.C. x 1" .

Lock washer, 3/8" . . .

Side plate with plugs, bear-
gasket and oil seal.

ings,

.

Cap screw, 3/8" N.C. x 1" .

Cap screw, 3/8" N.C. x
1-1/4" . . . . . s
Lock washer, 3/8“ . . e
Side plate gasket.. . . .
Skid runner, right hand .
Square head bolt, 7/16"
X 1-1/g" . . . . .
Hex. nut, 7/16" N C . .
Lock washer, 7/16". . .
Skid runner, right hand .
Cap screw, 1/2" N.F. x
1-3/4n. . . .
Hex. nut, 1/0" N.F. . .
Lock washer, /e . .
Throttle shaft housing
breather felt. . . . .
Side plate dowel. . . .

N

.

.

L

Crankcase with plugs, bear-

ings, dowels and throttle

shaft housing breather
Pipe plug, 3/4" . . . .
Pipe plug, 1/2" . . . .
Pipe plug, 3/8" .« e o e
Expansion plug, 2-3/4". .
Skid runner, left hand. .
Square head bolt, 7/16"
x 1l-1/g" . . . . .
Hex. nut, 7/16" N.C . .
Lock washer, 7/16". . .
Skid runner, left hand. .
Cap screw, 1/2" N.F. x
1-3/4n . . . .
Hex. nut, 1/2%" N. F.
Lock washer, 1/ .
Magneto gasket. . .
Expansion plug, 1- 5/8"
Expansion plug, 1-7/8". .
Hand hole cover gasket. .
Hand hole cover . . . .
Cap screw, 5/16" N. C. x
e

Water hopper splash plat
(cover) (Special).

e e o o Do s o e

L] » L d L]

felt.

e ¢ o v e e o 0

fdeo o o o o o o o
~

.

e o o (Do o o o

D3 o o s o o o o

-
-

. . . *

® o o e ° @& 9 0

WH DOV HODPDMY RO HEE ouE =P

OB 000 N0




22

GOVERNOR AND THROTTLE SHAFT

® ¢ o o o

H e o o e e o o o ° s o ® ® o e o o - QMﬂHﬁ.HQm
pue 3Jurdesq JBTIO0D ‘JI9AST YJTM UOTSULLXd 3JBYS oT330dYI| Xd L0929 xd 90829
C JI0 I0
.H . . . * . L] . . . L] L] L) - . ] . L] . . - . . 'Y -mHH.ﬂOHQm
. pue 3uTJeaq JBTTOD ‘IOAST U3TM UOTSUSIX® 3JBYS ST330JYJ |YAVA 86S68 | VAV 64643 4
T tt Tttt ot ottt tJ8AdT UJTM UOTSUdGXS 3JBUS OT330IUL| XA L08L9 Xd 90829
Io Io
I ottt sttt “JOAST Y3 TM UOTSUSQXe 31JBUS S9T310IYUJ |VXVI 86562 VXVQ 8LBLS
I cooorvynn e e s 0 0 c3utads SATEA ST1304UL [ 0 38643 aaseLs " | 9
w . © " ° ° 3uldeeq UOTSU9IXS 3JEYS 3T330IY] a 30083 a zs0083 g
S s ot ot IBTI02 UOTSudlXs 3jeys d73304UL |  d TH69S d 1¥69¢ v
T oo wwmm.x. mmm ‘utd A00I3 uOTSUL3X® 3J®RUS ST330JYL ad 8LLP3 a 8LLYS e
I SLLUutovnnnem ot "TBSS TT0 3JEUS OT430UL | VA 62602 Vd 62602 2
T . * *938Tdwoo ‘uoT309UU0D 3JBYS ST330IYUL | XA 862LS Xa 863.LS 1
.uwwmm uot3diaosaq dH § 03 ¢ | dH §3 03 ¥1 *oN
, Joqumy 3Je8d O H I "oy

SNYAZ/SHIGNIN/OHO INIONIATO MMM INOHH AYOINMOQ 334
47VS3Y ¥04 1ON

ﬁ,
N

g_______

Wh oL



R3

GOVERNOR AND THROTTLE SHAFT - Continued

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

=~

QAU A~~~ A A A AAAAA HAA A AAAAAAAAAQOOA

(£1uo Xa

Xa 9826 10 XA bmmm homv .Q.o

L826 I0J1)

Xd .826 JI0 Xd 8935 I04) °d°0

u¥/e

. . .

. . . . - L . .
. . . . . . . .
. . - . . .

L ] . - . . . .

3 . . . . . . .

*d*H 3/1-3 03
* *ut3Uus

. . 3 . . .

u8/s X 91/1

- Joutelad

. . . . .HHHAM HHD.H.S -meg.ﬁg

.

X .o z :w\a €MDIDS 39S SsoTpwey

*9381dwod

*919Tdwo?

* * +*q0ATd JI9AST pury

(3
. . . . .
. 3 L] . .

+ +I9YSBM
3/T-T 2u3

*a*H g 03 ¢ au3

. .

:ﬁ\m
=¢\m X *q°I =mm\ﬁa ‘Isysem

*3utads g83untd
Jaysem 3T9J J93untd
° Jsysem 1137 ammGSHg
*0°N u91/S
.hﬂnammmm nzoddns J9A971 a3usyo peedg

*sutd y3Im JIB33 JOUIDAON

ssutrd y3Tm J€33
‘3991 9g ‘aweed

JIOUJSAOD
JIOUJISA0H

.spwwp 9z ‘Jes38 J0UIBA0Y
* *48/S8 X 32/2 ‘I9330D

* ¢ cupd 3ySTeM JIOUJISAOD
*(a7ed) S3UYITOM JIOUISAODH
*+ ¢ *qJeUS JIB33 JOUIDA0H
JOUJIDA0H
JOUJISA0D

* J93untd
+ » urd g93unTd xougaaoy
*3utads JIOUJIBA0)
*IRTTOO ®3uByo peadg

qﬁﬂm nm>mﬁ @qms mwcmﬁo poadg

(ATuo

QI =mm\bﬂ ‘IayseM
(ATuo

* ccD°N WwP/T ‘Inu X3y
qutod TBAQ
¢IaAaT pury a3ueyo paadg
poadg
peadg
paadg
paadg
poadg
poadg
*Xag

aduryod
aduryd
aduryo
93uryO
adueyd
aduryo
‘qanu wel

¢19A8T pury

¢ Jo3unTd

* *u3/T X 38/2 ‘19330)
* uypd J9a8T 28ueyo peadg
* JoaaT 93ueyo poadg
91oTdWO0 “I9AST IOUJIDAO0H
¥UIT UOT309UUOD 8T330dY]
uo 48/¢ X 9T1/T 49330D
uo ,3/T X 9T/1 ‘18330D
HUTT UOT308UUOD ST330JYL

Xd 826
I0
XVa L9S¢E
a v826

I0

va L9Gg
78807
y881¢
L9643
34643
04643
14842
18632
2LBL3
06879

m
AMAMAAMAAARA

LBST b

e e o000 00

9¢¥813
64230T|

Xd L8EZ6
J0
VXd 8934
a 1TIvse
a 3Tvse
a eIvse
d 08643
d 8802T

@« s e 0000

d 8L6L3
a 0683S
a v46L3
Xd 04LSE

82TST T

®so 90800

a v6563

Xd ¥8¢6
I0
XVa L9GE
a v8<6

I0

va L9GE

¥880¥%
78812
L9643
34643
04843
" TLBL3
69643
24643

s e 000

ANQQAAAAAA

LB2

_k,

}

b

929813
642301

Xd 98¢6
JO

Xa Lo3s
a 1Ivse
a 3Tvse
a eivee
d 08643
d 880¢T

® e 00 o000

d 84643
a 0683G
a vLeLs
Xa 0LSg
82TST 1T

LI SN BRI

d 28643




24

MIXER, AIR INTAKE AND FUEL TANK

Ref.| I H C Part Lumber S No.
No. |1 to 2% HP| & to 5 HP Lescription Req'd.
1 27958 D 29595 D  [Mixer gasket. = w + ¢ v ¢ 4 o o . 1
3565 DA 2867 DA |[Mixer Dody. « 4 o o o o o o o o « 1
2 3565 DA 3867 DA |Mixer body. + & o o o o « o o o =
or 1
9381 D 9380 D |Mixer Dody. ¢« « o o o o o o o o o
3 LA 15187 29662 D Compensating velve spring . . . . 1
4 27965 D 27965 D Choke valve pin . . . . . . . . . 1
5 £7964 D 29599 D |Choke Vvalve . « «v & ¢ ¢ o« o o o & 1
6 27966 D 27966 D Choke valve spring. « « « « « « & 1
7 5336 DX 3860 DX |Air intake with choke assembly. . 1
ess | 179849 ceaceans Cap screw, 3/8" N.C. x 2-1/g" . 2
cos]| cesscace 179850 Cap screw, 3/8" N.C. x 2-3/4" . 2
.es | 103321 103321 Lock washer, 3/8" . . . . . . . e
8 27963 D 27965 D Compensating valve pin. « . . . . 1l
cee| cesenene cecenons Cotter, 1/16 x 1/a" e e e e . 1
9 29898 D 29898 D Fuel pipenut . . «. « ¢« « . « . . 1
.10 27996 D 27996 D Fuel pipe coupling. . . . . . . . 1l
11 27997 D 29606 D |Fuel pipe with strainer, check
valve and coupling . . . . . . 1
12 27962 D 27962 D Needle valve spring washer. . . . 1
13 2977 T 9977 T Needle valve spring « « + « « . . 1
14 27961 D £7961 D Needle valve. « « ¢ o o o o o « & 1
15 LA 15135 29559 D Compensating valve. « « « « « o . 1
16 27992 DA | 29620 D |Fuel tank assembly with cap . . . 1
cee| soevacen cesesane Square head bolt, 5/16" N.C. x
B/4AM ¢ i i e e e e e e e e e 2
ceel ceceseen cecesces Cap screw, 5/16" N.C. x 5/8". . 1
I PN Hex. nut, 5/16" N.C . . . . . . 2
eee | eveseaas csecsene Lock washer, 5/16". . . . . . . 3
17 | 27556 D 27556 D |Fuel tank €ap « v « o o o o o o & 1
18 27557 D 27557 D |Fuel tank cap gasket. « « « « o . 1




25

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

SPARK PLUGS FOR

SPECIAL SERVICE (See Page 9)

IHC No.
Part No. Description, Reqgtd.
LIGHT SERVICE (HOT PLUG)
13173 DA Spark plug €Champion No. 20)¢ ¢ ¢ o « « o & 1
61594 DA Spark plug (A.C. No. ) e o ¢ o ¢ o ¢ o « 1
SEVERE SERVICE (COLD PLUG)
61594 DA Spark plug EA.C. NOoe77)e ¢ v o« « & .« . e 1
36985 DA Spark plug (Champion No. 1 Commercial — A). 1
*EXTREMELY SEVERE SERVICE
(coLb PLUG)
98681 H Spark plug éA .C. No. 75). . 1
59424 DA Spark plug (Champion No. O Commercial) 1

* Consult nearest IHC dealer,

or be sure to

make a careful investigation before using

these plugs.




MAGNETO (IHC TYPE H-1)

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

(el
W,

\ \ \

\ \ \ ‘\ l'
9 10 11 1213

!
‘

Ref. IHC . No.
No. | Part No. Description Req 'd.

ces 59155 D | Magneto (IHC Type H-1|) (For 1% to 24 H.P. engines). !

v cesescas Cap screw, 3/8" N.Co X 4-1/4" . .« v ¢ 4 ¢« o o @ 1

.o cecessns Cap screw, Z/8" N.C. x 3=-3/4" . . « « « v ¢« « « . 1

eee cecenaoa Lock washer, /8" . . v v ¢ ¢« ¢ ¢ o o o o o o o 2

... | 59156 D |Magneto (IHC Type H-1) (For 3 to 5 H.P. engines). . I

e ceeseens Cap screw, 3/8" HoCo X 5™ . v v v v v v ¢ o« o « & 1

oo ceresaes Cap screw, 3/8" N.C. x 4-1/4" . . . e e e e e 1

coo | eeaeanes Lock washer, &/8" . « ¢ ¢ v o o o 4 o ¢ 4 o o o 2

{ 8926 DX | Breaker cover with screws and lock washers. . . . . 1

1 or

63808 DX | Breaker cover with screws and lock washers. . . . . 1

3 38600 DA [Washele « ¢« v o o o o « o o o o o o o o o o & o o 4

4 49791 D SCTEW 2 v o o o o o o o o s o o o o o o o o o o o 4

5 47449 DAY| Cover with secondary lead-out . . . .« ¢ + &« ¢ « o . 1

8 47453 D Cover gasket. « o« o o« ¢ ¢ ¢ o ¢ o o o s « o &« o s @ 1

8928 DX |Mounting flange with outer race, cseal, retainers and
- stop pin (B to 5 H.P. engines) « « « o« « « « « . 1
8927 DX |Mounting flange with outer race, geal, retainers an

stop pin (1-1/2 to 2-1/2 H.P. engines) . . . . . 1

e cesanees Cap screw, 1/4™ N.Cue X 3/4" ¢ v ¢« ¢ ¢ v ¢« o o « & 4

e SN Lock washer, 1/4" . v v & v v v ¢« ¢ o o o o o o« & 4

8 59160 D Impulse coupling stop pin « « ¢« ¢« ¢ ¢ ¢ ¢ & « o o . 1

9 47462 D Pawl pin snap spring. . . . . e o e & e s e e o 1

10 47461 D Pawl pin washer. . ¢ « ¢ ¢ ¢ o & o ¢ o o o o o o & 1

11 59161 D Pawle o ¢« o ¢ o o o o o = o o » o o o o o o o o o a 1




NOT FOR RESALE

27
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS
Ref IHC . No.
No. Part MNo. Description Req'd.
1o 59162 DX | Magneto member and pawl PIN. + v ¢« v ¢ ¢ & ¢ o o o o o o o » 1
~ 59162 DY | Magneto member with pawl . o ¢ ¢« ¢« ¢ o o ¢ o o o o « o o o & 1
13 59166 D Coupling SPTing. o « o o o o o « o o o o o s o o o s s o » = 1
14 59165 D GeaT PIN o ¢ ¢ o o o o o o o o o o o o o o o s o s o o o s o 1
59164 DX | Magneto gear §24 teethg and pin EE to 5 H.P. engines). « . .| 1
15 11 59163 DX Magneto gear (19 teeth) and pin (1-1/2 to 2-1/2 H.P. engines)| 1
16 24603 D Magneto member 10Ck WasSher + « o « o ¢ o o o o o o o o o o o 1
17 | 59167 D | Impulse coupling nut . . . e 2 o s & o o s s s e e s o] 1
cee cereeanse Light lock washer, 1/2" (cadmium Plated) v« ¢« ¢ ¢ « ¢ o o 1l
18 48472 D Hole cover gasket. v « o o o o o o o o o o o o a o o o o o 1
21 47408 D |Breaker cover EaSKeET o « o o o o o s o o ¢ o o o o o o o o 1
22 21388 DBX|Point with SUDPPOTt « o o 4 o o o o o o o o o o o « o o « o o 1
23 47421 DB |Breaker arm asSembly « ¢ « o ¢ « o o « o o o o o o o o o o o 1
24 55015 D Hole cover . « « « & e o & o o e s s s e s s e s s e s o @ 1
cee cececena Round head screw, NG. 8 - 32 x 3/8" (cadmium plated) . . .| 2
e cevecens Lock washer, No. 8 (cadmium plated). « o« « v o o o o o « o | 2 °
25 E4A-546 Secondary lead-oUt SCI€W o« o o o o o o o o « o o s o o o o 1
cos ceeeneas Lock washer, NOe 4 &« v v ¢ o o o e o s o o s o o o o o o o 1
26 47452 D Secondary 1lead-ouUt « o« o o o o o o o ¢ o o o s e o o o o o o 1
[21514 DX |Coil core With SCTEWS: 4 o o o ¢ o o o o « o o s o s o o o o 1
163696 DX |Coil with core and SCreWS. o « « o o o o o o o o « s o o o o 1
27 |5 133495 Flat head screw, No. 8 — 32 X 5/8" & & & & ¢ ¢ o o o o o o 2
63697 DX | Coil, less core with end insulators and lead-out tube. . . . 1
28 49593 D Insulator. e 4 o o o 8 o o o s o o s s s s s s e e s o a o 2
29 6 Felt . L] . - L] L] L] - L] L] L] L L] . L] * L] . - . . L ] L] L] L] . Ll L] l
30 47454 D |Retainer, inner. . « « o o o o o .60 o o s « o o s s o o s o o 1
<{EI;LA—'ZSE Bearing outer TacCe « &+ v v ¢ 4 « o o ¢ o o ¢ o « o« o « o o | 2
31
ST 601 |Bearing outer TECEe o « o o o o o o o o o o 6 o o o o o s s 2
{41;553 Retainer With DallSe o« o v o o o o o o o o o o o o o o o o o] 2
32
ST 602 |[Retainer with Dalls. « o o ¢ o '« o o ¢ o o o « « o o o o« o = 2
{EM—551 Beal‘ing imer I‘ace . ] . - . . . . » . . . . . . . . . . . . 2
33
ST 600 Bearing inner race . o o v ¢ o o ¢ ¢ o o ¢ o o o o o o 5 o o 2
54 E4A 524 Oil flinger L] . Ll L] . - - . L] L] - L] L] - . L] . L] L] . L] ° L2 L] L] 2
35 59159 D |Breaker cam. . . . © e o s o s s e o 6 6 e s s e s o s o 1
36 59158 DYR|Rotor assembly, with Keeper. o« ¢ ¢ v 4 ¢ ¢ ¢ ¢ ¢ ¢ o o o o o 1
37 4167 T Rotor Shaft key' L] o L) - L] L] L] * L2 * L] L] - . - L] L - o L] . L] l
42 21394 D Point support washer « « o ¢ o ¢ ¢ o ¢ ¢ o ¢ o o o o o o o 1
43 47432 D SPring ancChore « v o ¢ o o o o o o o o o o o o s s o o o o 1
cee | covenans Flat head screw, No. 8 = 32 X 3/8" . v v 4 ¢ ¢ ¢« « o « « o | 1
L XY e es s HeX¢ nut, NO. 8 - 32 . . . . . L[] . . . . . . . . . . L3 L[] L] l
soe cesecnae Lock washer, Now 8 v v 4 ¢ ¢ 4 o ¢« ¢ ¢ o o o o o o s o o o 1
44 21409 DB Condenser. L] L ] - . . L) » - * . - . . * L] * - L] L ] L] * L] * L] - l
45 | 47438 DA |Washer, InNET. o ¢ o o o o o o o o o o o o o o o o o s o o = 1
46 48341 D |Washer, oUter. + o ¢« v o o o o e o o o o o o o s o o s o o o 1
47 | 48342 DA |LOCK WaSHEIre « 4 o o o o ¢ « o o o o o o o s o o « o o o o o 1
48 48340 DA {Terminal « « « « + & . e o o o s e o e o s e s 1
132124 Breaker cover screw (used with 8926 D) ¢ ¢ ¢ ¢ e ¢ e e o o] 3
49 or
E4A-358 |Breaker cover screw (used with 63808 D). « v o ¢ « o o o o o | 3
ee. | 120217 Lock washer, No. 10 (cadmium plated) . I -
50 | eecenncs Fillister head screw, No. 8 - 32 x 1- 1/4" (cadmium plated) | 1
51 54254 D Clip * L] L] . . . L3 L] . * . L] - L] L ] . L] L] L] L] l
e cececnas Lock washer, No. 8 (cadmlum plated) e o e e e s e e e e o] 1
52 21393 D Point Support SCreWe o« o o« o o o ¢ ¢ o o o o o o o o o o o o 1
53 47435 DX PI'imaI‘y lead—Out . . . . L] . . . . . (] . . L] . L[] L L . '] .l
54 8551 DY |Frame (assembly with felt, inner retainer outer valves,
condenser hole cover and gasket). e e e s e e e s e e |1
56 E4A—305 Shirﬂ, light- ® & ® e e @ o o o o e ® e o s o e o e o e e o 8 I‘eq'd
57 E4 "212 Shim, mediu:m . . . . . L] . . L] L) L) . . . . . [ . . 3 . . . od I‘eq'd
58 E4A."372 Shim’ he‘dVy. 3 . . ] . . . . L] [ . . L[] . L] . . [ . . [ . 3 & I‘eq'd
75 | 47474 D |Retainer, inNer. ¢« v o o o o o o o o o o o o o o o o o o o o 1
76 47475 DA Oil Seal . . Ld L] . L] L3 * L] » L] . . L] L] * . L] L] L] L] L] . L] . L d l
7 | 47473 D |Retainer, outer. . . e ¢ o 6 s s o o s o 8 s e s v e s 1
o9 |{E4 -294 |Rotor bearing éNew Departure NOew 15) 4 o o ¢ o o o o o o o o | 2
ST 307 |Rotor bearing (THC M-15) 4 « o ¢ o o o « o o » o« « 5.0 o « = | 2
oo 21372 D |Tube of Magneto EGrease v ¢ o o o o o o o« o o o o o o o o o o 1
e 47442 D Primary to condenser lead-out tube . v v v v v ¢ o o o o o o 1
e 57314 D Magnet keeper. . . . ® e o+ o s o 6 o s s e m e s e o e 1
ces 65064 D |[Magneto and breaker point BAULLCe o ¢ o o o o o o o o o o o o 1




<8

NOT FOR RESALE
- FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

INDEX TO SPECIAL ATTACHMENTS

Page

Description No.
Air cleaner attachment. . . « . ¢« ¢ o ¢ ¢ o « o o o =« . 36 to 39

Auxiliary water hopper attachment . . e e s e e s e e e 41
Clutch sprockets and pulleys. . . . . . e e e . o . . 42, 43
Kerosene burning attachments. . . . . . . . . . . . . 29 to 31
Gas burning attachment (Ensign) . . « « o« « ¢ ¢« « « « « . 32 to 35

Parts for 1% to 2% HP gasoline engine when used with milk

COOLETS ¢ v o o o s o o o « o o o o o o o o s o o o o 44; 45
Pump jack attachments . . . . . . . . e e e e e e e e 46 to 51

Spark arrester attachment . . . . . « « . « . . . e e s 40

Two-wheel hand truck attachment . . . . « ¢« ¢« ¢ « ¢« « o« & 41




29

KEROSENE BURNING ATTACHMENTS

Attachment 63140 D - For I3 to 24 HP Type "LB" Engines
Attachment 63410 D - For 3 to &5 HP Type "LB" Engines

INSTALLATION

Drain water from hopper, remove fuel pipe, and remove cylinder hezd, com-
plete. Remove valve oiler tube with regulator and remove valve push rods.

Screw new valve oiler tube with regulator into place. Remove air intake
with choke and compensating valve from old cylinder head. Move cotter
pin in compensating valve pin from top hole to bottom hole, Bolt air in-
take with new kerosene mixer to cylinder head. Secure cylinder head to
crankcase with new longer bolts, using new gasket, old=valve levers and
bracket and spark plug.

Put new valve push rods in place and temporarily adjust valves so that
they have plenty of clearance. Install new fuel pipe assembly with gas-
ket, connect spark plug cable and put new valve housing and gasket in
place.

Fill hopper with water, fill fuel tank with clean kerosene and fill
gasoline starting chamber in mixer with clean gasoline. Start engine,
as instructed under "Starting a Kerosene Engine" on pasge 4,

After engine is hot, stop it, retighten cylinder head bolts and adjust

valves to clearance of .006" to .008" for the intake, and .008" to .0LO"
for the exhaust.

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



80

* - Attachment 63140

KEROSENE BURNING ATTACHMENTS - Continued
I-1/2 to 2-1/2 HP Type "LB" Engines.

D - For

Attachment 63410 D - For 3 to 5 HP Type "LB" Engines.

1
i
/ ! !

32 383 3& A-7135

Unnumbered parts in the illustration are the same as corresponding parts shown with numbers.

Ref. I H C Part Number No.
No. [13 to 2% HP| 3 to 5 HP Description Req'd.
1 63131 DA 63131 DA |Valve coiler tube with regulator. . 1
cos cscesccs cecsacse Headless cone point set screw,
1/4" NoC. X 5/4". e e o o o o o l
O cssacese Hex. jam nut, 1/4" N.C. . . . .| 1
2 35966 D 30776 D Valve push rod « « « « « ¢ « o o o 2
3 63130 D 63392 D |Valve housing with drain pipe. . . 1
4 | Q@ 3505 Q 3505 |Wing nut, 5/16". v ¢ ¢« ¢ ¢ ¢ o o 1
5 27954 D 27954 D (Valve housing stud « ¢« ¢« ¢ ¢ o « &« 1
6 27939 DB 295689 DC |Cylinder head gasket « « ¢« ¢« o o & 1
" {55961 D 30782 D |Exhaust valve. o« « o o o o o o o o| 1
66923 D 66925 D |[Intake valve « o« « ¢ ¢ o o o o o o 1l
8 | 35965 D 30783 D |Throttle shaft « ¢« o« ¢« « ¢ o o o & 1l
9 35962 D 30784 D |Throttle valve stop pin. « « « « & 1
10 | L-15136 20596 D |Throttle Valve « o« « o ¢ o o o o« & 1
vee cecscces cesssane Round head screw, No. 6 2 x
1/4". L] * L] * L] * L] L] L] * * L ] L ] l
LR N 3 oo 00 oo 0 060000 LOCk waSher, NOD 6 . * L] L] L] L ] L] l
11 27942 D 27942 D |Throttle valve shaft plug. . . « . 1
12 62061 D 9180 D Exhaust valve seat insert. . . . 1

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



31

KEROSENE BURNING ATTACHMENTS - Continued

Ref. I H C Part Number Descrintion No.
No. [1% to 2% HP|3 to 5 HP P Req'd.
(9324 DX 9352 DX | Cylinder head with throttle,
stud and valve guides . . . . . 1
9324 DY 9352 DY |Cylinder head with throttle,
stud valve guldes and
valves. . . . 1
15 400'.'000 ® e 00000 e Cap SCI'eW, 1/2" N C X 4"'5/4"
(for 3 to 5 HP only). . .l 4
S0 ecoece ecec e Cap SCl’e“, 1/2"NC. X4l/?"
(for 1-1/2 to 2-1/2 HP only). .| 4
ceccnane sesssaca Lock washer, 1/2". . . - .| 4
cessecnse ceeeeense Ctsk. head pipe plug, 1—1/4"
L ' (for 3 to 5 HP only.) « o « « o 1
14 9325 DR 9353 DR |Valve gUide. v « o o o o o« o o o » 2
15 61398 D 61398 D Valve guide felt . ¢ ¢« ¢ & & &« o« 4
16 61399 D 61299 D (Valve stem felt, o« v v o o o « o & 2
17 61397 D 613297 D Valve felt retainer. . . . . . . . 2
18 39147 DA 39147 DA [Valve SPTiNg « o« « o o o o o o o 2
19 39148 D 39148 D Valve spring retainer. . . . . . . 2
20 L-15102 L-15102 Valve spring retainer pin. . . . . 2
21 63135 D 63125 D |Valve housing gasket o« o o o o o & 1
22 35960 D 30778 D Heat control valve retainer. . . . 1
cee cecasene ceccncan Cap screw, 3/8" N.C. x 1". . ., . 2
oo cescesca cecececens Lock washer, 3/8". . . . . . . .| 2
23 5335 D 9354 D Heat control valve . . . . . 1
24 13083 D 13083 D Cylinder head expansion plug, 3/4 1
25 17562 D 23007 V |Cylinder head expansion plug, 1" . 1
26 27958 D 29595 D Mixer gasket v o v ¢ ¢ o o o o o @ 1
27 29243 D 29243 D Mixer filler cup . « . .« e o s o 1
28 | 35964 DX 30779 DX [Mixer cover, complete Wlth cCup . . 1
29 35963 D 30780 D Mixer cover gasket « o o o o o o & 1
3806 DAX 4804 DAX|Mixer, complet€. « o o« o o o o o« o« 1
30 or or
9359 DX 9360 DX |Mixer, complete. « « o « ¢ o o . . 1
L I 3 ® ¢ o 00 000 ® ® & o0 000 Plpe plug, 1/8" L ] L] L] L] * L ] L] l
31 | 29244 D 29244 D |Mixer expansion plug, 5/8" .« o e . 1
32 27962 D 27962 D Needle valve spring washer . . . . 2
33 9977 T 9977 T Needle valve Spring. « « « o o « o« 2
34 27961 D 27961 D |Needle valve . . . « e o o & 2
35 290236 D 29236 D Fuel pipe adapter gasket e o o o 1
36 27996 D 27996 D |Fuel pipe coupling . « « v o o o & 1
29242 D 30785 D Fuel pipe assembly « ¢ ¢ ¢« o o o 1
37 or or
63432 D 63433 D Fuel pipe assembly « « . . . o o 1
2
2

® 6 00 0000

® e 00 e 0o 00

® 60000 a5

Fillister head screw, No. 10 -
24 X 3/4“ ] L] * Ll L] L] L] L] .
Lock washer, No. lO e o s o o

*

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

- Do not use this attachment on milk cooler equipment.

NOT FOR RESALE



3

ENSIGN GAS BURNING ATTACHMENT
Attachment 38727 D - For |3 to 23 HP Engines
Attachment 38728 P - For 3 to 5 HP Engines

Gas fuel
adjusting screw

o

AR @
G it 7
\\ = po o
N
N

11/2” for 11/2 to 2 1/2 engines
115/16” for 3 to0 5 en\gines

~N
Drill a 25/64” hole
NMlust. 7

Gas Regulator Mounted on Engine
NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



33

ENSIGN GAS BURNING ATTACIIMENTS - Continued

Attachment 38727 D - For Iz to 23 HP Engines
Attachment 38728 D - For 3 to 5 HP Engines

INSTALLATION

Drain water from hopper, remove fuel pipe, cylinder head and crankcase
hand hole cover. Remove connecting rod cap, then remove piston and con-
necting rod through head end of cylinder. '

Remove old piston from connecting rod and assemble new piston with rings
on rod. Insert connecting rod and piston assembly into cylinier and
connect to crankshaft so that the two punch marks on rod and cap are on
the same side and the countersunk oil hole in the small end of the rod
is on top. Replace hand hole cover using new gasket.

Remove mixer and air intake from cylinder head. Assemble new mixer with
street elbows on cylinder head, using old air intake. Bolt cylinder

head with valve assembly and new gasket to crankcase. Temporarily adjust
valves so that they have plenty of clearance. Fill hopper with water

and replace gasoline fuel pipe and valve housing.

Drill hole in skid runner and assemble regulator and connections, as
shown in Illust. 7. Connect regulator to gas line with a convenient
shut-off valve.

Start engine as instructed below under "Operating Engine on Natural Gas"
and run until hot, then stop it, retighten cylinder head bolts and read-
just valves to clearance of .006" to .008" for the intake, and .008" to

.010" for the exhaust.

ADJUSTMENT

The gas fuel adjusting screw (see Illust. 7) turns in for lean and

out for rich mixture. If adjustment is necessary, turn screw in un-
til engine misses under load, then turn screw out until even running is
obtained. Excessive fuel will cause the engine to run uneven and smoke;
not enough fuel will cause the engine to run uneven and backfire.

OPERATING ENGINE ON GAS
Start engine on gasoline as instructed on page 3. AS soon as engine
starts, close gasoline needle valve, on mixer, and at the same time open
valve on gas line. If engine starts to miss just after switching to
gas, depress choke on air intake of mixer momentarily.

The gas regulator is set at the factory and should require no further
adjustment.

Pressure of gas at inlet of regulator must be maintained at from 7 to 10
inches of water, or 4 to 5 ounces of gauge pressure.

To stop the engine, close valve on gas line, or short-circuit the mag-
neto. Always close valve on gas line if engine is to be stopped for

any length of time.
NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



54

ENSIGN GAS BURNING ATTACHMENTS - Continued

Attachment 38727 D-For |4 to 23 HP Engines.
Attachment 38728 D-For 3 to 5 HP Engines.

I HC i No. Req'd.

Part No. Description for Attachment
38727 D 38728 D

3579 D Compression ring . e v e 6 o e & o 8 o o 3 oas

3584 D 011 2ing . ¢ v ¢ ¢ v 4t e e e e e e e e e 1 e

3907 D "Compression ring . « « « « + . . . . . ... .o 3

3912 D 0il ring . . . e e e e s s e e s e e e . . 1

5938 DX | Piston, with rings e e e o e o e o o o s o 1 coe

3945 DX Piston, with rings « « « ¢« &« ¢« + ¢« o « . . cee 1
(5588 D Mixer body, £aS5. « o« « ¢ o o ¢ o o « o o . . 1

or

9485 D Mixer body, gaS. « « « v« « o o « . « . . 1 ces

{?589 D Mixer body, 8aS. « « « « « ¢ o« « & .« . e 1
or

9486 D Mixer body, BaS. o ¢« « o « o o « o o o o o« & .o 1
27939 DB Cylinder head gasket « .« ¢ ¢ « o o o o o o » 1 e
27958 D Mixer body gaskKet. ¢« ¢ o o« ¢ o o« o o o o o 1 cee
28001 D Hand hole cover gasket . . . . . . . . . . . 1 1
29589 DC | Cylinder head gasket . « « o ¢« o o o « o « .o 1
29595 D Mixer body gasket. . . . o e o o o o o @ - 1
38726 D Ensign Gas Regulator, complete (see detail

list below) . e e e e e e e e 1 1
eeeeeae Street elbow, 1/8" ‘900, L. .ol 2 2
41970 DX Regulator bracket w1th plate « + ¢« « ¢« o o . 1 1
Ceeeeann Cap screw, 3/8" N.C. x 3/4", . . . . . .. 1 1
Hex. nut, "B/ N.Cus v e e e 1 1
cecnanen Lock washer, 3/8". . . e e e e e e 1 1
ceceeane Cap screw, 5/16" N.C. x %/4" e et e e e 3 3
........ Hex. nut, 5/16" N.Co © v v ¢ v ¢ v o o o & 1 1
cececenn Lock washer, 5/16" . . . . . . . . « « « 3 3
DETAIL PARTS OF GAS REGULATOR (38726 D)

Pir% go. Description Rgg;d.
40122 DA Drain filter assembly . . . . . & ¢ ¢ v v 4o 4 4 4 o o 1l
40123 D Gas adjustment assembly . ¢ « « ¢ ¢« ¢« o o « o & o o o o 1
40124 D Outlet hose connection, 1/4". . . v v v v 4 v o & o « « 1
40125 D Regulator unit (see detail list on next page) . . . . . 1
40759 D Connecting hose, 1/2 X 12", 2 D1Y « « ¢ o« ¢ o o « o o & 1
40760 D Connecting hose clamp, 1/2 e e o e e o s s e e s a o 2
cecescs . Reducer bushing, 1 X 1/4" « « v « ¢« o « « o o o o o o 1

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



35

ENSIGN GAS BURNING ATTACHMENTS - Continued

DETAIL PARTS OF REGULATOR UNIT (40125 D)

IHC No.
Part No. Description Req'd.
368758 D Adjusting retainer spring. . . . . . . ¢ e e 4 e W e o . 1
36894 D Regulator body. . & & ¢ ¢ 4 o o o o o o o o o o o o o 1
36895 D Valve seat gaskel. v v« ¢ ¢ o o ¢ o o o o o o o o o o o 1
36896 D Valve Seat. .cvv o 4 v v ¢ 4 o o o o o o o o o o o o o 1
36897 D Valve assembly. + ¢ ¢ ¢ ¢ ¢ ¢ ¢« ¢ o o o o o o o o o o 1
36902 D Pilot valve assembly. . « o« ¢ ¢ ¢« ¢ ¢ 4 ¢ o o o o o o 1
56903 D Valve lever support gasket. . « ¢ ¢ ¢ ¢ v v & ¢ o o o . 1
36907 D Valve lever push rod assembly. . . . ¢ ¢ ¢« v ¢ o o o« o 1
36909 D Upper diaphragm and gasket assembly. . . o+ v o o o o o 1
36910 D Partition plate locking wire. . . . . v ¢ v ¢ o o o« o & 1
36911 D Partition plate. . . ¢ ¢ ¢ ¢ ¢ e 4 ¢ 6 4 4 e e e e e e . 1
37009 D Balance tube plug. . . . & & & v v 4 it 4 e e e e e . . 1
37009 D Pressure test hole DPIUEB. & & & & ¢ v 4 4 ¢ ¢ o o o o o o 1
37010 D Lower diaphragm spring. . . . . & & v & o o o o o o o 1
37011 D Idle adjusting SCrew. . . & v ¢ ¢ & ¢ o ¢ o o o o o o 1
37012 D Upper diaphragm gasket. . . . . . . ¢ ¢ ¢ v v ¢ o o o 1
40113 D Primer stop lever assembly. . ¢« ¢ v v v v v ¢« v o o o 1
40114 D Primer Spring. . . . & & v v vttt 4 e e e e e e e e . 1
40115 D Primer shaft primer control. . . . . v v v o v o o o o . 1
40116 D Primer lever and SCreW. . . . v v v o o o o o o o« o o . 1
42331 D Lower diaphragm assembly. . . & & ¢ ¢ o ¢ o o o o o o 1
42332 D Lower 4iaphragm. . ¢ o o ¢ o o o o o o o o o o o o o o » 1
42333 D Lower diaphragm plate. . o ¢ ¢ ¢ v v 4 4 ¢ o o o o o o 1
42334 D Diaphragm screw assembly. ., . . . . ¢ v v v ¢ o o o o . 1
42335 D Diaphragm screw nut assembly. ., ., . . . . . . . . . . . 1
42336 D Diaphragm bypass screen. . . . . . v v v v v o o o v v . 1
42337 D Bowl (partial assembly). . . . . . v v v v o o o oo 1
42339 D Bowl cover (partial assembly). . . . . . . . . . . . .. 1
........ Fillister head screw (brass plated)

No. 10-32 x 5/8" (clamp SCT€W). « o « v v o o o o . . 1

Ceeeean Fillister head screw (brass plated)

No. 10-32 x 9/16"(valve seat screw) . . . . . . . . . 3

Ceeeeeae Fillister head screw (brass plated)

No. 10-32 x 1/2" (bowl and cover screw) . . . . . . .| 16
ceeaan Fillister head screw (brass plated)
No. 10-32 x 3/8" (clamp SCTeW). « v « o o « o o o « . 1

Ceereean Lock washer, No. 10 (bowl and cover) . . . . . . . .| 18
..... ces Fillister head screw (brass plated)

No. 6-22'x &/8" (in valve lever support). . . . . . . 1

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



36

AIR CLEANER ATTACHMENTS

Attachment 28730 DA-For |3 to 23 HP Gasoline or Kerosene Engines
Attachment 33584 DB-For 3 to 5 HP Gasoline Engines
Attachment 33585 b ~For 3 to 5 HP Kerosene Engines

If the engine is to be operated under dusty conditions we recommend
these "0il Bath Type" Air Cleaner Attachments.

INSTALLATION

Drain oil from crankcase.

Remove flywheel and crankcase side cover. Remove breather pipe from
crankcase side cover and replace it with the new one provided. Replace
side cover and flywheel and refill crankcase with new oil. (see 0il

Specifications on page 7).

Disconnect fuel pipe and remove fuel tank to get at air intake bolts.
Remove air intake and replace it with new air intake and gasket. Com-
pensating valve cotter pin should be in top hole for gasoline engines,
and in lower hole for kerosene engines.

Bolt air cleuner with gzsket to air inteke and fasten hose connection
to breather pipe.

» Fasten fuel tank and fuel pipe back in place. Fill air cleaner oil cup
to "QIL LEVEL" mark with Sap-20 or lighter oil.

After starting engine check oil feed of valve oller (see "Valve Oiler
adjusting Screw" on page 8).

MAINTENANCE

All o0il is drained from air cleaner
when it is shipped. Fill oil cup to
"oil level" mark with SAE-20 or
lighter oil.

Clean and refill the oil cup every
day, or every 10 hours of operation.
Cleaning period may be extended to
30 hours when operating under very
light dust conditions. At no time
should dirt be allowed to accumulate
in bottom of oil cup to a depth
greater than 3/4".

The complete air cleaner must be
removed and the inside washed thor-
oughly in kerosene at intervals
frequent enough to insure clean
screens in the cleaner. This may be
necessary every sixty (60) hours of
operation if operating in an atmos- 11lust. 8
phere heavily laden with dust.

Showing Air Cleaner

Assembled on |3 to 23
NOT FOR RESALE HP Gasoline Engine.

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



37

AIR CLEANER ATTACHMENTS - Continued

INTERNATIONAL MODEL 40-4"

Attachment 28730 DA-For |3 to 23 HP Gasoline or Kerosene

Engine

' L No.
Part No. Description Req'd.
3701 DAX Air pipe with compensating valve pin:s . . + . . & &+ « . 1
....... . Cap screw, 3/8" N.C. x 2-1/2" ¢« « & ¢ & & s o v o & s 2
cucavnas Lock washer, 3/8" NueC. & 5 o o & o o 4 o o o 5 o & s 2
27963 D Compensating valve pin. . . e o s & e 6 b e e § e & s 1
cerecee Cotter, 1/16 x l/%" e o 4 6 i o s s é & e e e o i e 1
28695 DX Air cleaner (4" - Model 40), with gasket: <« « + « & s 1
ceieecee Cap screw, 3/8" N.Ci X 7/8" . ¢ v v v ¢ ¢ « 4 « o & &« 2
...... Lock washer, 3/8" . .« & « ¢ & ¢ o o & o« & & & & o & 2
*28704 DX Air cleaner body assembly s « & o o o o o 4 o ¢ & o o o 1
#28713 D Alr cleaner CUP « o« ¢ o o & o & & o o & ¢ & o o o o & 4 1
#28714 D Air cleaner cup gasket. ¢ & ¢ ¢« ¢ ¢ o o 4 & o o o o & o 1
#28715 D Air cleaner cup bail. & s ¢ o o« 4 o o o 4 & 6 & o o & 1
#28717 DX Air cleaner orifice plate . ¢ ¢« ¢ ¢ ¢« ¢ ¢ & & ¢ o o & . 1
#28720 D Air cleaner gasket (body to air pipe) . . & & « o . « 1
28721 DAX | Breather pipe, complete with plug (gasoline engine) . . 1
28722 D Breather pipe hose. . . . . . S 6 e e e § o o o & & o 1
28723 D Air cleaner connection gasket (at mixer). . . . « « . 1
28724 D Choke valve « ¢« ¢« ¢ o o & & & e s 6 s e i o s o & o e 1
28725 D Choke valve seal. . ¢ & o« i 4 o o o 6 o o 5 o o o & & s : 1
28726 D Choke valve guide o ¢« ¢« 4 ¢ ¢ 4 5 ¢ o o 6 o o o o & o s 1
28727 D Choke valve SPring. « ¢« o i o o o o o o o o o o o & o 1
28729 D Choke valve stem, complete. « « « « o« o o « s o ¢ & o 1
R Hex. nut No. lO 32. . ¢ e ® & e o 6 e e o6 e o o b & o l
...... Lock washer, No. 10 . « . . . ¢« o o v 0o v v o v s . 1
30522 D Breather pipe hose clamp.: . . e e e e e 6 8 & e e b 2
39511 DAX | Breather pipe, complete with plug, 3/8" (for
Kerosene engines). « « ¢ « o o o o o o o 4 s 4 e e . s 1
64477 D Breather pipe restriction plug, 1/4": « ¢ ¢« ¢ &+ o o & @ 1
LA 15135 Compensating valve. o« o & o o o o 6 o 5 o o & o o o & & 1
LA 15167 Compensating valve SpPring.e. o« « o s o & « o & & o o & & 1

¥ _ part of Cleaner 28693 DX.

NOT FOR RESALE

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



NOT FOR RESALE
38

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS ———=

AIR CLEANER ATTACHMENTS (33584 DA AND 33585 D)
INTERNATIONAL MODEL C-50-5"
FOR 3 TO 5 HP ENGINES

% —-14)
] e

91

A-7136

Unnumbered parts in the illustrations are the same as corresponding parts shown with numbers.

Don’t order parts from the illustrations only; refer to the list also.



AIR CLEANER ATTACHMENTS (33584 DB AND 33585 D) - Continued

NOT FOR RESALE

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

INTERNATIONAL MODEL C-50-5"
FOR 3 to 5 HP ENGINES

Attachment 33584 DB - For 3 to 5 HP Gasocline Engines

Attachment 33585 D

- For 3 to 5 HP Kerocsene Engines

No. Req'd.
Ref. IHC Description for Attachment
No. | Part No. 33584 DB|3%585 D
1 28729 D Choke valve stem . . . . e e e 1 1
B Hex. nut, No. 10 - 32. e e e u 1 1
cee | seeseees Lock washer, No. 10. . . . . . 1 1
2 28727 D Choke valve spring . . . « . « . 1 1
3 3964 D Choke valve guide. « . « « « . . 1 1
4 28725 D Choke valve seal . . « « o « « & 1 1
5 30288 D Choke valve. « ¢ &« ¢ o o o o o & 1 1
6 30316 D Body flange gasket « « o o o o o 1 1
7 5108 DX | Air plpe with compensatl ng valve
pin . . . . . . 1 1
cee | ceceeane Cap screw, 5/8" N.C. x £-3/4". 2 2
P I Cap screw, &/8" N.C. x 7/8". . 2 2
cee | seccnens Lock washer, 3/8". . . . . . . 4 4
8 29662 D Compensating valve spring. . . . 1 1
9 29559 D Compensating valve . « « « « « « 1 1
O P, Cotter, 1/16 x 1/2". . . . . . 1 1
10 30291 D Air pipe to mixer gasket . . . . 1 1
33581 DA Breather pipe. . . . . . . . . . 1 ‘o
33582 DA | Breather plpe. s e et e s e s s cew 1
11 33581 DAX| Breather pipe with restriction
plllg L] L] L3 Ll . L] . L d Ll L d * L d 1 * e
335682 DAX| Breather pipe with restriction
PIlUgZ. « ¢ ¢ ¢ ¢ ¢ ¢ ¢ o o o @ ceoo 1
12 302920 D Breather pipe hose . « « « ¢« . . 1 1
13 39107 B Breather pipe hose clamp . . . . 2 2
*14 33573 DX | Air cleaner cap. . « « « . v e 1 1
#15 33574 DX | Air cleaner cap screen w1th
spacer. . . o e . 1 1
*16 33583 D Air cleaner body Wlth lug ring,
screens, and orifice plate., . 1 1
oo | cosesens Carriage bolt, No. 10 - 24
x 2-1/2". . . . .« o e 3 3
cee | eeensenn Hex. mut, No. lO - 24. e v e e ] 3
cee | sosenses Lock washer, No. 10. . . . . . 3 3
*17 23981 DAX| Lug ring . . . . ¢ o s e v e o 1 1
#18 23981 DAY | Lug ring w1th bolts and nuts . . 1 1
S Square head bolt, 5/16" N.C.
x ™., .. . e e e o e 2 2
cee | seneasas Wlng nut, 5/16“ N.C. . . . . 2 2
cer | ceneeann Washer, 11/52" I.D. x 5/4"
B 2 2
#19 23992 D Orifice plate. . . . « e e 1 1
ces | ceeennae Self-tepping screw, No. 10 x
- L 2 2
¥20 23984 DX 0il cup and clamp bar. . . . 1 1
21 | 33580 DX | Air cleaner assembly (Model 050) 1 1
«ees | 82479 D Breather pipe restriction plug . 1l ‘e
... | 63867 D Breather pipe restriction plug . I e 1

# - Part of Cleaner 338580 DX



40

SPARK ARRESTER ATTACHMENT (54966 D) FOR 3 TO 5 HP ENGINES

Ref. IHC . No.
No. Part No. Description Req'd.
1 65827 D Spark arrester rain shield . . . . . « . . 1
2 35282 D Spark arrester rain shield clamp . . . 1
coe tecoen ve Square head bolt, 5/16" N.C. x 1- 1/4". . 1
oo ceceeoue Hex. jam nut, 5/16" NeCo v v v v v v o W 1
3 5126 D Spark arrester top . . . e e 4 o s e o 1
‘e covecons Square head bolt, 5/16" N.C. x 1", . . . 3
oo N Hex. nut, 5/18" N.C. « ¢ v ¢ v ¢ ¢ o« o . 3
.ee cessecns Lock washer, 5/18M" ¢ . . . . . . « . 3
4 5125 D Spark arrester body. . « . . . . . .« o e 1
cee cesesecs Square head cup point set screw, 3/8"
N.C. x 7/8" . . . e e o o e s e o s 2
cee terecens Hex. jam nut, 3/8" NG v owowwv e, 2
cee | eecens Pipe plug, 1/2". . . . . . . e s e e e 1
5 51020 D Spark arrester pipe bracket. . . . . . . . 1
oo ceteveen Cap screw, 5/16" N.C. x 3/4" . . . . . . 1
o« e ® 600000 LOCk WaSheI', 5/16" [ . . . . . . ) . L) l
8 ceteenen Pipe, 1-1/2 x lO" (threaded on one
end . c e s s e s 1
7 Street elbow, 1 x 1-1/2" 90% . . . .. 1

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



41

TWO WHEEL HAND TRUCK ATTACHMENT

Attachment 32104 D-For I3 to 23 HP Engines
Attachment 33356 D-For 3 to 5 HP Engines
No. Regl'd
? H 9 Description for Attachment
Part No. 32104 D| 33356 D
4932 D Truck wheel « ¢« ¢« & v ¢ ¢ o ¢ o« o = o « o o o & 2 P
32100 DX “ruc& axle and supports . . . . e e s e e 1 o
e eene quare nead bolt, 7/18" N.C. x Lo . . 4 cee
ceeenene Hek. nut, 7/16" N. Cee o o o o o o o o o o o W 4 .ee
ceeeaees Loc& Wasnar, T/18"e v i i e e e e e e e e e . 4 .o
N washer, 25/&2" I.D. x 1-1/4". . . . . . . . . g cen
Cotter, 5/32 x 1- 1/4" e e e e e e e e e e 2
32101 D Truck nandle. o« « o« o« o o o« o o o o o o o » o« 1 cee
Square head bolt, .)/8" N.C. x 1-1/2". . . . . P
Ceeeeaen Hex. nut, 3/8" NiCu v v v v v v v o o o o o 2 e
ceeeeees Lock wa sher, S g ces
32105 D Truck leg . . e o s s o s e s & 1 .o
Ceeeeaen sguare head bolt, u/8" N C. x 1-3/4". . . . . 2 .o
Ceeeeeee Hex. nut, 3/8" NeC:i ¢ ¢ v o« ¢ o ¢ o« o o o « & b2 .o
ceeeeees Lock wasner, 3/8" e e e e e e e e e e e e 2 cee
52105 D Truck sKid brece. o« ¢ ¢ o 4 6 6 oi 6 4 o o o o 1 cee
23351 D Truck leg . . . e e e e e e e e e e e . . 1
Ceeeeees Sguare nead bolt 5/8" N.C. x 1-3/4". . . . . een 4
e Hex. nut, &/8" NoCo v eow e .e 4
Ceeeeees Lock wasber, 4= .ee 4
0&EEH3 D Truck nanale. « o o ¢ o o o o o o o o o o« o o @ ces 1
ooot4 D Truck sKid Drace. « ¢« o o o o o o o o o o o o & “ces 1
&8eb5 D irucu axle ana supports « ¢ ¢ ¢ 4 e e e e e . . ces 1
..... e quare liead bolt, 7/18" N.C. x 1-1/4" . . . . e 2
...... .. oouare hezd bolt, 7/16" N.C. x 1" . . . . . . .o 2
........ Hex. nut, 7/18" N.C.. e e e e e e e e e e e .es 4
ceeecenn Locik mﬁsnnr, A cen 4
cereaes Wesher, 25/32" I.D. x 1-1/4" 0.D. . . . . . . 2
eeenoes Cotter, 5/32 x 1-1/4" . . ¢ ¢ v« ¢ v v ¢ o o . .o 2
AUXILIARY WATER HOPPER ATTACHMENTS
Attachment 28703 D -For i3 to 23 HP Engines
Attachment 29928 DA-For3 to 5 HP Engines
Iac No7 Reg'd
©:370& D| <9928 DA
&899 D Det'lector. . . e o + ¢ s e o s+ s s & o s a 1 1
e o 0 00 bdp SC’"E‘J, l/(“ Io ” ® X 2—3/4". . . * . . - “e l l
£8692 DX Hopper assembly. « « o 4 o o o o« o o « o o « 1 e
£8701 D Lower ClaMPe o o o o o o o o o o o o o o o o o 1 1
L8708 D Hopper ring. « « « « . e e s e e e e e s s 1 1
203882 D llopper &ssemnbly. « + + . « « . v e e e e e s . 1

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



CLUTCH SPROCKETS AND PULLEYS

INSTALLATION

Remove regular pulley from engine.

Remove hand wheel and clutch ceover from clutch pulley or sprocket a
assembly; then back out clutch yoke lock screw until clutch yoke can be
unscrewed from assembly.

Slide assembly on engine pulley shaft back to the shoulder on shaft and
drive pulley key in place.

The clutch yoke should then be screwed on to such a position that it
will require a definite effort to pull the hand wheel out and over-
center. (Put wheel on temporarily to check this).

After correct adjustment of yoke has been obtained, align clutch lock
screw with nearest hole in pressure plate, then screw it down.

Remove wheel, replace cover, then replace wheel.

LUBRICATION

Daily or every 10 hours of operation, lubricate clutch sprocket through
lubricator fitting. Use pressure gun grease (chassis lubricant) and
apply 3 .or 4 strokes of hand lubricator.

Daily or every 10 hours of operation, fill grease cup on clutch pulley
with pressure gun grease (chassis lubricant§ and turn it down.

NOT FOR RESALE

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



NOT FOR RESALE

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

CLUTCH SPROCKETS AND PULLEYS
FOR BOTH 14 TO 2% HP AND 3 TO 5 HP ENGINES

#5418 DX Clutch Pulley, élO" Dia. x 6" Face).

#5417 DX Clutch Pulley, (83" Dia. x 6" Face).

#5092 DX Clutch Pulley, (12" Dia. x 6" Face).
#35587 D 24-Tooth Clutch Sprocket.

35589 D 24-Tooth Clutch Sprocket Attachment.

23349 D Clutch Pulley Attachment (12" Dia., 6" Face).
% 42476 D 20-Tooth Clutch Sprocket.

42817 D 20-Tooth Clutch Sprocket Attachment.

* For use on Engines enquipped with Attachments 33349 D, 35589 D or 42817 D.

IHC
Part No.

Description

No. Req'd.

for

Attachmen

5418 DX
5417 DX

5092 DX

D
D

55587 D

5087 D
5088 D
5089 D
5090 D
5091 D
5092 D
5294 DA
5295 DA

@090 00000

5417 DX
5418 DX

5948 D
5949 D

@ e e s e 000

®e e s v 0000

14188 DA
33335 D
33336 D
33387 DX
33338 D
53339 D
33340 D
33341 D
33342 D

e e o0 0000

53343 D

® s 9060000

33344 D
33345 D

33546 D
33347 D
33348 D
35588 D
32209 D
42816 D

Clutch
Clutch
Clutch
Clutch
Clutch
Clutch

pulley sleeve. .
pressure plate .
JoKe o o o o o
toggle lever . . '
hand wheel . . .
pulley (12" dia.
Clutch sprocket flange.
Clutch sprocket carrier .« o o
Cap screw, 3/8" N.C. x 1-1/2"
Lock washer, 3/8" . . . . . .
Clutch pulley, (83" dia. x 6"
face) (optional) .+ . « « « .
Clutch pulley, (10" dia. x 6"
face) (optional) . « « « « « &
Clutch sprocket flange. . . . .
Clutch sprocket carrier . . . .
Cap screw, 3/8" N.C. x 1-1/2!
Lock washer, 3/8" . . . . . .
Clutch sprocket lubricator. . .
Cluteh friction disec. . « « « .
Clutch pressure plate
Clutch control shaft,
Hex. nut, 1/2" N.C.
Clutch spring .
Clutch spring seat. . . « « « .
Clutch yoke lock. . . . « + « &
Lock washer, 5/16". . . . . .
Clutch toggle link. . « . « . .
Clutch toggle linx lever pin,
1ONZ o o o o o o o o o 2 o o o
Cotter, 1/16 x 5/8" . . . . .
Clutch toggle link lever pin,
short. « ¢« « ¢ o o o o o o o &
Cotter, 1/16 x 5/8" . . . . .
Clutch toggle linx fulcrum pin.
Clutch cover. « « « « o « o o
Cap screw, 5/16" N.C. x 1/2".
Lock washer, 5/16". . . . . .
Clutcn hand wheel washer. . .
Clutch hand wheel bushing . .
Clutch pulley grease Cup._ » -
Clutch sprocket (24 teeth). .
Friction clutch (only). . . .
Cluteh sprocket (20 teeth). .

" fac

¢ Ne o e s o

LI b{ o s o o o

with stop
(Type "D")

oo e . . . . .

® o o o & o

. e o ¢ o D o o s o

e e ¢ o o & o

driving pin

N’

e e & ® o & s o o @

e & o |=e o o o o 2 o o

6 o ¢ 6 6 & 8 & e o o o & o

¢ s e o o o & & & o o 0 o o o = e o o ¢ & s s e s o

e o o (ds o o o o' o @

e o e o & ¢ o o o . e o o o Ppde o o o o

e & o 3o o o o s o e

e e v e HHMHRFKH|33349

DRI de o o o o o
N el e

o ¢ o pdeo o o o o .
*
.

HESRFO0N i B EBBRR 0N o oo e
HRHEARHDOY HiH B DR 00 ¢ o o o

o o e o o o o s s o o

o e
o e

st e e s e lacave DIT
e o e s s HMHPER[42817 D

I I N N

. . . . e o

=e o o o o o o ¢ o o

*

e o HHABKFNNY HH SEREHBBHEFUODHE®DHF.




FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

NOT FOR RESALE

N ————————

PARTS FOR 14 TO 2% HP GASOLINE ENGINE WHEN USED WITH
INTERNATIONAL MILK COOLERS

Ref. IHC Ref. IHC
No. Part No. No. Part No.
1 35535D 4 27556D
o 12795C 5 35530D

22341C :
6 35532D
3 35622D

Don't order parts from the illustrations only; refer to the list also.



45

PARTS FOR 1-1 2 TO 2-1 2 HP GASOLINE ENGINE

WHEN USED WITH INTERNATIONAL MILK COOLERS - Continued

I HC
Part No.

Description

No.
Req'd.

27556 D
35530 D

oooooooo

35582 D
35621 D

4699 D

® e 000000

s e s e 0

28701 D
28702 D
55534 D
85585 D

12795 C
22841 C

29745 DA
29746 DA
45538 D

s e 000 o0

® o o0 000

35622 D

FUEL TANK UNIT (35621

Fuel tank filler cap « « « « . .
Fuel tanx assembly . . . « « . .
Cap screw, 3/8" N.F. x 5/8".

Lock washer, 3/8". . . . . .
Fuel pipe assembly . . . . . . .
Fuel tank unit, complete . . . .

AUXILIARY WATER HOPPER UNIT

Deflector. . . .
Cap screw, 1/2" N.C.
Lock washer, 1/8". .
Lower clamp. « « « « &
Hopper ring. . . . . .
Hopper body assembly . .
Auxiliary hopper assembly, c

1/4n

o o o b

.

-

*

4 L] L d
complete

Hvll

15" diameter). . « « .« o« .
13" diameter).

Pulley
Pulley

SKIDS UNIT

Skid runner, left hand .
Skid runner, right hand.
Skid runner bolt . . . .
Hex. nut, 7/16" N.C.
Lock washer, 7/16" .
Skid unit, complete. .

(35622 D)

o o o o o
s o o o o 0
e e o o 0 o
e o & ¢ o o
e o . o * ®

D)

L[] . . . . 3
.

* o o s o

] L] * L[] . .

(35535

¢ o o o o o o
6 o o o e o
e @& & & o o

t e o o

DRIVE ENGINE PULLEYS

L] . . .

. [ L] L] L[] .

. L[] . . L] L] L]

L] L] * L] [ ] .

. L[] ) . . . L

® o o o o o

¢ & o 5 e o

L[] . . . L] ]

L] [] . L] . . [

L] L] L L] . . .

e ¢ ¢ o o &

H S S e

e ST =T S =T

20200 -

V-BELTS AVAILABLE

I HC
Part No.

Description

No.
Req'd.

12779
22038
220389
£2040
22041
22042

aaoaoaoaQ

93N
105"
120"
lae6n
158n
180"

circumference.
circumference.
circumference.
circumference.
circumference.
cigcumference.

inside
inside
inside
inside
inside
inside

V-Belt,
V-Belt,
V-Belt,
V-Belt,
V-Belt,
V-Belt,

. . ] . L[] .
.

L] . . . ] .

e e o o o o

L] L] . L] L] .

* L[] L] . L .

e

NOT FOR RESALE

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



46

NOT FOR RESALE

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

PUMP JACK ATTACHMENTS

Attachment 30732 DB-For Iz to 23 HP Engines (less Clutch)
Attachment 36110 D For I3 to 23 HP Engines (with Clutch)
Attachment 35460 D For 3 to 5 HP Engines (with Clutch)

=~
=~
==
=
-
=
|

I1lust., 9

INSTALLATION

Remove engine crankcase oil drain plug and allow oil to drain. Replace
plug with elbow, pipe and cap provided. Refill crankcase with new oil

(see Engine 01l Specifications on page 7).

Remove engine pulley. Attach skid brace "C" with bolts "E" to the rear
of skid runners (see Illust. 9). Loosen the engine hold-down bolts and
fuel tank bolts. Loosening these bolts is necessary to get good
alignment.

Remove crankcase hand hole cover. Bolt pump jack housing (with gasket
"A" in place) to crankcase with capscrews "B" (see Illust. 9). Attach
body brace "G" to pump jack, fastening lower end to skid brace and upper
end to engine with hand hole cover capscrews (See Illust. 9).

8lip drive pinion on engine pulley shaft and adjust pump Jjack housing so
that the clearance around drive pinion flange is uniform. Then tighten
the two capscrews "B" (see Illust. 9) and the bolts fastening pump jack
to skid brace. Tighten engine hold-down bolts and fuel tank bolts.



47

PUMP JACK ATTACHMENTS - Continued

Attachment 30732 DB-For
Attachment 36110 D =-For

| HP Engines §less c}utch;
i
Attachment 35460 D -For 3

3 to 2%
3 to 24 HP Engines (with Clutch
to 5 HP Engines (with Clutch)

INSTALLATION - Continued

Put pulley felt washer in pump jack cover, insert drive pinion key and
fasten the new pulley to drive pinion with the three capscrews.

Place two 1/16" thick spacers (not furnished) opposite each other
between pulley hub and pump jack cover to maintain 1/16" gap. With
spacers in place, drive home the key, then remove the spacers.

Attach pitman rods to crank arms and fasten pitman cross bar securely
to pitman rods. Then fasten pump jack to pump barrel with the two "U"
bolts and connect pitman cross bar to pump rod with bolt furnished.

LUBRICATION

Remove filler plug "F" and level plug "L" fsee Illust. 9). Pour trans-
mission lubricant through filler "F" until it reaches level "L", then
replace plugs.

Check o0il level once a week, or after every 60 hours of operation, and
keep up to level "LM,

Use SAE-90 transmission lubricant in the gear housing for all tempera-
tures above Zero F. For temperatures below Zero F. use SAE-90 diluted
with 1/6 part of kerosene.

Remove drain plug "D" and drain all lubricant from housing at least once
a year, and refill with fresh lubricant. If lubricant has been thinned
for use in temperature below Zero F., change it before operating in hot
weather.

Occasionally lubricate pitman pins with a few drops of engine oil.

OPERATION

When starting a cold engine having an attachment without a clutch, first
crank engine over with fuel shut off until pitman pins are nearly at top
of stroke. Then turn on fuel and start engine. This saves cranking
against the load of the pump while starting the engine.

Disengage the clutch by turning clutch handle toward flywheel, before
starting the engine on attachments equipped with a clutch. After start-
ing engine in cold weather, let it run for a minute or two before
engaging clutch. When engaging clutch, give handle a quick positive
turn.

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



48

NOT FOR RESALE

Attachment 30732 DB - For
Attachment 36110 D
Attachment 35460 D

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

PUMP JACK ATTACHMENTS - Continued

¥

- For |2
- For 3 -5

HP Engine

HP Engine (Less Clutch).
With Clutch).
HP Engine (With Clutch)..

Ref.
No.

Description

No. Req!'d.
for Attachment

30732 DB
36110 D
35460 D

191 C

3988 DAX

3989 D
4710 D
5276 D

5277 DAX
5278 DAX

5279 DX

e s e0 o0
L L B N N ]
®e o s s 0o
e e s 00000
s e 000 ss 00
LR BN S )
LIC S BN I 3 )
e s s000 0

e s e ss e

s e 000000
®eeo o0 s o000
AR R EEE R
s e v e 0000
S e s s o000

5283 DX
5284 DX
5285 D

.éééé.b.
"5287 D

e e s e o0

5243 DX

® e 00000

LI B I Y

Pitman pin washer, 1- 1/32" I.D. x 1-3/4n"
0.D. x 7/64". . . . e e
Cotter, 3/16 x 1-1/2". . .
Crank gear 247 teeth) with bolt.
Idler gear (13 and 52 teeth) . .
Crank arm key (Woodruff No. 15).
Crank gear (52 teeth). . . . .
Idler gear, with bushing . . .
Gear housing cover, with bushing, felt
washer, oll seal, expansion plug and
Pire PIug «.. ¢ ¢ ¢ ¢ ¢ ¢ ¢« ¢ ¢ o o o @
Pipe plug, 3/8". . .
Gear housing, with bushing, oil seal and
plug. . . .
Cap screw, 1/2 N.C. x 2-1/2m. .
Square head bolt, 1/2" N.C. X 1 1/2"
Hex. nut, 1/2" N.Co. « . « « ¢« + o .
Lock washer, 1/2" . e e e e e .
Square head bolt, 5/8" N.C.
Square head bolt 3/8"
Square head bolt 3/8" N.C. x 7/8"

e e o o ¢ » o
¢ o & & o o
* o o o o o

.

Hex. nut, 3/8" N.C. .
Lock washer, 3/8". . .
Pipe plug, 3/8". . . .
Clutch spider. . . . . .
Clutch .
Pitman cross bar . . .
Carriage bolt, 1/2" N.C. x 3
Hex. nut, 1 2“ N.C. . . .« o
washer, 17/32" I.D. x 1- 1/4' 0.

throw-out sleeve.

.
e & o o o & o o o

2 & ¢ o o

(w

e & & o & o s o+ & 0 s ¢ & o e o+ o 0

Cap screw, 3/4" N.C. x 3". .
Hex. nut, 3/4" N.C. . . .
Lock washer, 3/4n, . .
Crank arm with bolts and nuts. .
Drive pinion, with oil deflector
Pulley (6-1/2" dia. x 4-1/4" face
Cap screw, 3/8" N.C. x 1-1/4",
Lock washer, 3/8". . . . . .
Shifter fork . . . .
Cap screw, 5/16" N.C. x 1M .
Lock washer, 5/16" . . . . .
Shifter handle . . v e e e s
Cap screw, 5/16" N C. x 1"
Lock washer, 5/16" . . . . .
Gear housing, with bushing, oil seal
expansion plug and pipe plugs . . . . .
Cap screw, 3/8" N.C. x 7/8". . . . .
Square head bolt, 3/8" N C.o x 1- 1/4" .

L]
e o o
. . L[] * L[] [] L[] . L] L] .

o & @ Ne e s e e
e o o ¥ 9 o o o o

.
« * o

¢ o 0 o o & s g o v o
o o o
.

e o
e ¢ VW
* o o o o

pdfte 0o o o o

¢ v I

e . o0
o o0 * e
oo e L]
* e 0 e
oo s L]
e o0 * e
e e LI I ]
. e s eco0
LI ] s e e

)

FHEFREOAORHOFHEERRRHHEHEHOOFRORORMHRNR

LAY LN ]
LI ] 0w
L ® e
o e LK I ]
e e o e 0
e s 0 e o0
LI e v 0
e e e e s
LI * s e
LAY ]
o e e

LY

e o o
* e &

LI Y . a0

b
=

® o0




NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

PUMP JACK ATTACHMENTS - Continued

1 No. ﬁéq'd.k
for Attachment

Ref.

No. Descriptlon

30732 DB
56110 D
35460

ceeeeee.e| Hex. nut, 3/8" N.C.
veeeeess| Lock washer, 3/8". .
cesecnne Pipe plug, 3/8". . .
5344 D |Clutch spider. . . . .
5345 D {Crank gear . . . . . .
5346 D |Clutch throw-out sleeve. .
5347 D |Shifter fork . . . . « . .
5348 DX|Idler gear, with bushing .
5349 D |Drive pinion . « . . . . . .
5349 DX |Drive pinion, with oil deflecto
5352 D |Gear housing cover . . . . . .
cecanes .| Pipe plug, 3/8". . . . . . .
5352 DX |Gear housing cover, with bushin
and pluge « 5 « o o o o o o+ @
cetecans Cap screw, 3/8" N.C. x 3-3/4"
cesecans Lock washer, 3/8", . . . . .
cesecens Cap screw, 5/16" N.C. x 3/4M
veeee...| Square head bolt, 5/16" N.C.
ceesennse Hex. nut, 5/16" N.C. . . . .
eeeeese.| Lock washer, 5/16" . . . . .
5354 DX |Crank arm with bolt and nut. .
5385 D |Pitman cross bar . . . . o . .
eecessss| Cap screw, (heat-treated) 1/2
2“'1/2" . . . 3 » . . - - » . .
ceeneas .| Carriage bolt, 1/2" N.C. x 3"
ceeeeses| Hex. nut, 1/2" N.C. . . . . .
eeceeass| Lock washer, 1/2". . . . . . . .
ceeseeen washer, 17/32" I.,D. x 1-1/4" 0.D.
5440 D |Drive pinion (15 teeth). . . . . . .
13062 D |Idler gear shaft cover plug (1-1/2m)
13070 D _|Crank gear shaft key (Woodruff No. 127)
2071 D Gear housing expansion plug (1-3/16").
Gear housing cover expansion plug
(1-3/16M") & v & ¢« & o a o o o o«
18761 D |Shifter shaft fork key . . . . . .
28001 D |Hand hole cover gasket . . . . . .
28018 D |Drive pinion key (5/16 x 2-1/2") .
30719 DX |Pitman, complete (one rod) . . . .
eeeesess| Wagon box head rivet, 1/4 x 1-7/8
ceceases Washer, 17/64" I.D. x 5/8" 0.D,
&0720 D |Pitman pin . . « . « « + o .
ceesanas Hex. jam nut, 5/8" N.F. .
eeeesasss | Lock washer, 5/8". . . . .
30722 D |Crank gear shaft bushing (in
30722 D |Crank gear shaft bushing (in
30725 D |Drive pinion oil seal. . .
30727 D |Gear housing cover gasket
25425 D |Crank gear shaft . . . .
25426 D |Gear housing gasket. . .
35427 D iGear housing "U" bolt. .
ceeceenn Hex. nut, 1/2" N.C. .
ceecsnes Lock washer, 1/2". . .
eesesess | Washer, 17/32" I.D. x 1
55428 D |Drive pinion o0il seal. .

20

L Y T B
s o e s o
.
.
*

LI

oo 0

e o 8 5 o & e o

s e e & o @ s »

LI Y

Q o o F o o o o ¢ o o o o
e © o e & o & o & o e @
fHee o o o s o ¢ o o o
e o ® * & o 6 o % e o @

-
o]

o
0n

e 5 & o o ¢ o o o (D e o & o e o s s s e o
o

o o 8 o 8 ¢ o & o |de e o s e o e 2 0 2 e o

D N
lL' L] . *
~

L] * L] . m. 1 ] L] -

Se 0 e e Ke e v

« o o =
e o o o (e o o o
»
HFOHGOH HOEIXHOME

e 5 e o e o

R HONDOONE . e
. L] .
0

-
s e

I 0P P O NN He « ¢+ DHEWNHE FOOIIFDOH HERFRRPHERERFRFDR
*

e @ o ¢ e s o 9 o

.
.
Ld
.
L]
3
L]
L]
.

)

=2

e o o 9 o o ¢ o o o

ear housi
ear cover

g

0giR e« o ¢ O

® o 0 L]

o o0 LI Y

e o ® o o o
e ® o & o o o

LI e oo

-

1

tco'oo.ocvboa-..-o-uo
e 6 & & o * 8 s & 8 NSe a2 e e s & o s s o

(RN NN Y ol

e O e o o o v o
o tJe o o o e o

XX . o0




NOT FOR RESALE

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

PWMP JACK ATTACHMENTS - Continued

No. Req'd.

Ref.
No.

Description

for Attachment

36110 D

35429 D

35430 DA
35432 DX

eeo o0 e oo
® e o o099 900
s 0 e oo
®oe e o008
® oo 0eocoo0

55433 D
55434 D
35435 D
35436 D
354387 D
35438 D
35439 D
35440 D
35441 D

35442 D

cses o000 e

55443 D
35444 D
35450 D
35451 D
55798 D
36096 DX

36097 D

*® o 00000

36098 D
36099 D
36100 D
46101 D
36102 D
56103 D
56104 D

e e s oo

Skid brace . . .

Hex. nut, 1/2" N.C. . . .
Lock washer, 1/2". . . . . . .
Crank gear shaft bushing e e e e
Body brace assembly, with cover.
Cap screw, 1/2" N.C. x 1-1/4",

Hex. nut, 1/2" N.Co. o « « . . .
Lock washer, i/an., . .. . .
Cap screw, 5/16" N.C. x 3/4" . .
Lock washer, 5/16" . . . . . . .

Shifter fork shaft . . .
Gear housing filler plug (3/4") .
Idler gear shaft . . . . . . .
Gear housing cover gasket. .
Clutch throw-out lever . . .
Clutch throw-out lever pin .
Cotter, 3/32 x 5/8", . . .
Cluteh pawl. . . . . . .
Clutch pawl spring . . .
Pitman pin . . . . . .
Hex. jam nut, 7/8" N. .
Lock washer, 7/8". . .
Washer, 1-9/32" I.D. x 2n 0. D. .
/8

.

® & o o o e ° o o o o

".:_]00.

® o o 9 o o o o & o

Cotter, 3/16" x 1-3/4" . . . .
Pitman . . .
wWagon box head rivet 1/4 X 2-5
Washer, 17/64" I.D. x 5/8" 0.D.
Idler gear bushing . . . . . . .
Camshaft oll seal. . .
Crank arm kKey (WOodruff No. 22)
Crank gear shaft oil seal. . . .
Clutch spider key. « « ¢« « & « &
Body brace with cover. . . .
Square head bolt, 3/8" N. C. X 1"
Hex. nut, 3/8" N.C. . « &« « « &
Lock washer, a/sn. .. . .
Cap screw, 5/16" N.C. X 3/4"
Lock washer, 5/16" e e e e .
Skid brace. . . .
Square head bolt 3/8" N.C. x 1M
Hex. nut, 3/8" N.C. . . . .
Lock washer, 3/8". .
Camshaft oil seal. . .
Gear housing gasket. .
Crank gear shaft . . .
Clutch pawl. . . . . .
Clutch pawl spring . .
Clutch throw-out lever .
Clutch throw-out lever pin .

« a2 o o e o

e o o o o o
e o o o o o

* o © o o o

® o o ® e » o o
e o o o o

e o o s o o o o

Cotter, 3/32 x 5/8".

3
.
.
3
L

* . . [ . 3 [ . . ° o L] . ] . . .

:.

® & e & ¢ e e 8 s ¢ o ¢ o o

® * o e & o o

Square head bolt 1/2" N.C. “x 1 1/8"

.

Square head bolt, 1/2" N.C. x 1-1/4n

® & 6 2 & ¢ & 0 s O & 2 & B S & o O 5 e+ & ° & g &t B O ° & ¢ 6 s ¢ o

e 8 o s & 6 8 ® & e * &6 ¢ ° 6 & & 2 8 o o o

-
e o o 2 0 o s o & e & o e ° o & o

L] L] L] . . . L[]

L] L] . * . . .

¢ & 5 6 8 4 & o s &6 s & & e 6 o 8+ o ° o o s o

® o o o e o oo

HED0M0 D

LU

* 0

o o0

L N 2

e e e

e v e

e

e s

LR N )

LY

LN N J

o e e

LI ]

OV OIOIOI O - 00 20 20 b i i 1= b o

HOWHODONOOONONRUNO NN RNNMRHHFRHDODD 0| 35460 D

s s 0

LRI

o e

* o0

e e 0

LA

LI




51

PUMP JACK ATTACHMENTS - Continued

No. Reqg'd.

for Attachment
[ia
§ef. Description _ [ A
o. o o o
] — ©
o~ ~ <
o ) 0
) %) 03
36105 D |Shifter fork shaft . . . . « ¢« ¢« ¢« ¢« « .« . . 1 .o
36106 D [(Idler gear shaft . « ¢ ¢« ¢ ¢« ¢ v ¢ ¢ o o & 1l 1 o
46107 D |Idler gear bushing . . . . . « « « « « « . cee 2 coe
36108 D |Gear housing "U" bolt. . . . . . . . « . . 2 e N
ceesanes Hex. nut, 7/16" N.Ce ¢ ¢ ¢« « ¢ v v o o 4 4 .o
eseseess| Lock Washer, T/ L L. . . e e e e e 4 4 | ...
«eecees.| Washer, 1/2" I.D. x 7/8" 0.D. . . . . . 4 4 | ...
36109 D |Clutch spider key. « « ¢« ¢« ¢« ¢ ¢ o o« « o & oo 1 oo
56861 D (Crank gear shaft . . . « « ¢« « ¢ ¢« v « .« . 1 coe | ses
87331 D |Crank gear bolt. . . « . . « « ¢« & & ¢« .« & 1 A
ceeecnnn Hex. nut 1/2" NeFue v ¢ v v v v v o o o 1 R R
eeessees | Lock washer, 1/2". . . . « . . . . . . . 3 I I
87331 DX |[Crank gear bolt with nut and washer. . . . 1 ces | oes
37530 D |Crank arm bolt . . . . . . . e e e e e cee| sen 4
ceeeseess| Hex. nut, 5/8" N.Fe .« & ¢ v v v v v . . cee | ses | 4
eeeeeess| Lock washer, 5/8". . . . . . v .« . . . e | sea ]| 4
87530 DX |[Crank arm bolt with nut and washer . . . . oo | oo 4
87531 D |Crank arm bolt « ¢ ¢ & ¢ ¢ o ¢ ¢ o « o o & 4 4 cee
cececcns Hex. nut, 1/2" . . . ¢ ¢ ¢ ¢ v v v o « . 4 4 .es
eesssses | Lock washer, 1/e2n. . . e o e e e e e 4 4 | ...
87531 DX |Crank arm bolt with nut and washer . . 4 4 eee
M 22440 |Crank gear shaft oil seal (in gear housing) 1 1 |...
M 22440 [Crank gear shaft oil seal (in gear cover). 1 1 oo
7699 TM |Idler gear shaft key (Woodruff No. 5). . . 1 1 1
cesscsns Pipe nipple, 3/8 x 7" (engine crankcase
oil drain) (for 3 to 5 HP only) . . . . oo | oo | 1
tescacan Pipe nipple, 3/8 x 6" (engine crankcase
oil drain) (for 1-1/2 to 2-1/2 HP only) 1 1 |...
ceveecess | Street elbow, 3/8" (engine to crankcase
oil drain). . . e e e e e e e e e 1 1 1
eesessss | Pipe cap, 3/8" (englne crankcase oil
drain) « . . v e e 4 e e e e e e e e 1 1 1

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS



52




SPECIFICATIONS

NOT FOR RESALE
FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

at engine speed of 600 RP.M....
Horsepower
at engine speed of 1000 R.P.M. ...

ooooooooooooooooooooooooooooooooooooo

Flywheel size..........c.ccivviiiiiinnnnnennnn
Magneto—high tension, rotary type...........

Spark plug (optional)

oooooooooooooooooooooooooooo

Pulley (standard)
Pulley sizes (furnished as ordered)............

Fuel tank—capacity...........ccovvieniinae,
Lubricating oil—capacity
Lengthoverall..............ooiiiiiinenennn,
Width overall
Heightoverall.......... ..covvtevnearnnncnnn

oooooooooooooooooooooooooooooo

145¢" dia.,
174" face
IHC Type “H-1"

Champion No. 1
Commercial
or A.C. 77

6"’ dia., 5" face
3" to 14" dia.

214 U.S. gallons
114 U.S. gallons
2 U.S. pints
28"
16134"
177"

300 to 500 R.P.M.

1% to 21, HP. | 3to 8 HP.
134 3
2% 5
314" 4"
31" 435"
1 1

600 to 1000 R.P.M.|600 to 1000 R.P.M.

1714" dia.,
214" face
THC Type "“H-1"

Champion No. 1
Commercial
or A.C. 77

8" dia., 5" face
3" to 14" dia.
300 to 500 R.P.M.
4 U.S. gallons
2 U.S. gallons
3 U.S. pints
338"
193"
20%4"




A|ways Use Gznume ([E Parts

The finest engineering skill and the
most advanced manufacturing methods
go into International Harvester products.
Each part is built to our own high manu-
facturing standards. These are important
things to remember when wear and tear
make new parts necessary.

Genuine IHC parts retain and continue
the original performance you get when
you choose International Harvester
quality products. When replacing parts,
don't handicap your equipment. For

INTERNATIONAL HARVESTER COMPANY

180 NORTH MICHIGAN AVE. CHICAGO 1, ILLINOIS, U.S.A.

NOT FOR RESALE

FREE DOWNLOAD FROM WWW.OLDENGINE.ORG/MEMBERS/EVANS

youi protech,on be snre to use GENUINE
IHC SERVICE PARTS.”

International Harvester dealers’ hins
are well stocked with genuine IHC parts.
Additional stocks are available at a
nearby Company-owned branch. And
back of these parts departments are well-
equipped service stations staffed by
factory-trained servicemen.

When selecting new farm operating
equipment, keep in mind the protective
service rendered by the International
Harvester dealer in your community.

1004 OO3 R2. 11-9-45—10B.

PRINTED IN UNITED STATES OF AMERICA



